


CSA-3470 - é
5 C
CSA-3470 A - é g
Bl 15
A:é\;ﬁ

THEAR
A
B i AE

5] + CSA-3470A-1AC
CSA-3470-1

B: % 0 B b AR S S
CTEE 1ogal Codbi Bk —FAR BB b0 0 ARk R AR ()

3. Bk A LY S ARAR B R AR AR

5.gk  AC: BT B A (SR
AL: & 86 45 Mt ~ 3 6 6 3 A SR AR (A R

CSA-3470 | A -5 AP
CSA-3470 [AD - 5/ A PM
AD: 255 34377 B 4% — B A%
Ar 2% 3 5. Bk

— PM:da % R E i
A dh 85 07 SR AR B Sk SR AR



RO T O =Z2=C" = Za=|E|Eg o™ e

MODEL : CSA-3470 /% 7]

z 5l INDEX PAGE
N 3 FRAME & MISCELLANEOUS COVER MECHANISM —-——-—--——-v 2-5
N A MAIN SHAFT MECHANISM ———nmmmmmm e 6-9
C A e NEEDLE BAR & THREAD TAKE-UP LEVER MECHANISM - 10-11
N R PRESSURE BAR MECHANISM e 12-13
N HOOK DRIVE SHAFT MECHANISM ————————mmmmmm oo 14-17
N T WIPER MECHANISH ————-——mmm e oo 18-19
N THREAD TENSION MECHANISM —— e 20-21
L S 3 THREAD TRIMMER MECHANISM —— e 22-35
N FEED MECHANISM ———--——mmmmmmmmm e 36-39
N A OIL LUBRICATION MECHANISM ————— e 40-41
s RSB e WIRING MECHANISM —— e e 42-43
AR e CONTROL BOX MECHANISM - 44-45
~ 4k (e~ BB E4 4 ———— OPERATION PANEL & SWITCH MECHANISM —--—---mmmmmmmmmm 46-47
O e ACCESSORIES ———===mmmmmmmmm e 48-49
NE R Y TABLE OF THE WORK CLAMP FOOT ————mmmmmmmmmmmm e 50-51
C ERERE - TABLE OF THE OPTIONAL PARTS ————mmmmm e 52
B EAEE T B % — NUMERICAL PARES LIST —— oo 53-57

R 8 5 I INTEGRATED STYLE EXCLUSIVE PARTS ————mmmm e 58



A.CSA-34T0% 7] A4

ZMBO4009—? ?

3470110401

6220114400(3470A—00)
SEN2100900(3470—00)(3470B—0)

SEN0850600—@ >

SEN1050500—@__ ™.
SEN1250400 .

ZMB03004 |

3470119600
Z/MB04068

Z/MB04016

BN
SEN1250400 ’

~N
\ S
PC1013—-0A \\

347011 9700% \
N

< g : ~ \\\ N
G,
ZMB04009 f* e
7SL09001 SEN1050500 ZMB04009
PC6030—0A YAQ20100
%Pcmmm PC1020—1A

#(—) ARM BED AND IT' S ACCESSORIES (1)

(3470-00)
(3470B—00)

3450313300

ES2226-0B
£ES2220-0C

3470114503

3470114504

ZMB0O6002 i
ﬁﬁf 3470115500
D—WARNOOO500

¢ 25B09024
3450351400

- BL—XB108004
~ %— 3450351500
W— PC1047—-0A

ZSB1 5005——%

—— 3450351505

PC1026—1A

HB1025—0A

PC1021—-0A

5100311600 ZSN16004

PC1053—0A
PC6032—0A ZMB04009

3470110801
ZMB04030

3470115400
L WARNOOO102
> ZMB04016/A
AN 3450313400
“p— 7MB0G002 (3470A-00)




A. CSA-3470 % 2

A4 (- ) FRAME & MISCELLANEOUS COVER MECHANISM(1)

RS R Name of Part 0 0 BEES R L4 Name of Part SRNEIN-=
Part No =~ S S Part No = 5 =
3400118800 i F ————— Rubber Plug ———————-————— 2 2 2 PC6030-0A % ¥ x —- Shuttle Race Cover Asm.- 1 1 1
3450313300  Mm#H ————— Thread Guide ——--——-——-———--————- 1 1 1 PC6031-0A #HE —— Spring ———--——————————mm 1 1 1
3450313400 Mm#H ———— Thread Guide ——--——-——-———--————- 1 1 1 PC6032-0A #E —— Spring ———-——————————mm 1 1 1
3450351400 s —————- Needle Cooler Thread Guide —————— 1 1 1 SENO700700 % ¥ ————- Rubber Plug —-—-—————— 1 1 1
3450351500 # @ g ———- Needle Cooler ——-—-—-—-———-—-—m-m 1 1 1 SEN0850600 % % ————- Rubber Plug —-—-—————— 1 1 1
3450351505 &b B e ——— Needle Cooler Asm, —————--——-—————— 1 1 1 SEN1050500 & ¥ ——- Rubber Plug —-—-—————— 9 9 9
3470110401 ®F ————- Bed Cover ——————————————mmmmm 1 1 1 SENI250400 ## ¥ ———- Rubber Plug —-—-—————— 9 9 9
3470110801  ®F ————- Bed Cover —————————————mmmmmm 1 1 1 SEN2100900 i ¥ ————- Rubber Plug —-—-—————— 1 0 1
3470111000 & 4% —————- Face Plate ——————————— 1 1 1 WA040037  #.® ——- Washer ——---——————————— 0 2 0
3470114501 F ————— Cover ———————————m—mmm e 1 0 1 WARN000102 Erze ———- Caution Label ———-————— 1 1 1
3470114503 @ 3+ ¥ %4 —— Fixed Plate ——————— 0 1 0 WARN000500 &3z ————— Ground Mark ————————— 1 1 1
3470114504 i HHF R — 0 1 0 WB051001 ¥4 % - Spring Washer ——————— 0 4 0
3470115400  # # F<4 -— Fixed Plate -~ 0 1 0 XBI08004 s —— Felt ——————mm 1 1 1
3470115500 @ 4 ——————- Felt —————— 0 1 0 XP400100 & ———- 0il Pipe ———————————— 0 1 0
3470119600 #MmH —————- Thread Guide ~——-—————————— 1 1 1 YA020100 4 ————- Pin ——— 1 1 1
3470119700 sy —— Thread Guide ——---—---—-——-—---—— 1 1 1 7ZMB03004 %3 ———— Screw (M3-0.5x5.7) ———— 2 2 2
5100311600 sy ——————- Thread Guide ——————————————— 1 1 1 7MB04009  #%%: ———— Screw (M4-0.7x6) —————- 6 6 6
6220114400 @ ¥ —————— Rubber Plug ———————————————— 0 1 0 ZMB04016 %3 ———— Screw (M4-0.7x10) ————- 2 92 2
ES2219-0A  R3% Screw ————————mmmm e 0 1 0 7ZMB04025 %3 ——— Screw (M4-0.7x12) ——— 4 2 4
£S2220-0C ¢ & Clamp ———————————————— 0 2 0 7ZMB04030 %3 ——— Screw (M4-0.7x8) ———— 1 1 1
£S2226-0B  #@4x@& ——-— Joint ————————— 0 1 0 7ZMB04068 %3 ———— Screw (M4-0.7x7) ——— 1 1 1
HB1025-0A  R&jE ——— Tension Disk ———————-————----—--—v 2 2 2 ZMB06002 %3 ———— Screw (M6-1.0x10) ———— 2 92 9
PC1013-0A ¢ F ————— Rubber Plug ——————————————— 1 1 1 7MQ05022  #%%: ——— Screw (M5-0.8x10) ——— 0 4 0
PC1020-1A  + % /& + = - Upper Thread Tension Plate Asm.——— 1 1 1  ZMR04002 %ty ———- Nut ————— e 0 2 0
PC1021-0A 3§ ————— Tension Spring —————————————————-— 1 1 1 7SB09024 2%t ———— Screw (9/64-40x4) ————- 1 1 1
PC1026-1A ##1 %4 —— Thread Tension Stud ----——-—----—- 1 1 1 ZSB15005 %% ———— Screw (15/64-28x12) —— 1 1 1
PC1047-0A # W F E —— Needle Cooler Cap ————————————— 1 1 1 ZSL09001  i2ty ———— Nut ——— e 1 1 1
PC1053-0A &4 —— Thread Guide —-———————————— 1 1 1 ZSNI6004 i3ty ——— Tension Nut —-—---—-—-—- 1 1 1
PC1063-0A X FEE Thread Take-up Lever Cover ———————- 1 1 1



A.CSA-3470% 7] Agg#4 (=) ARM BED AND IT" S ACCESSORIES (2) ZMB04025

ZMB040638 5100315570 3470339001 )
WA040013 3450322900
3470321100 D 5100315300
3470322605— o P
—3450322600 N\ /
— 75111007
3470110501
§9% 8
§g—ZMB06025 P
7SB09020— :
4710320400y S 3470“4700/
3470321800— |( ZMH05001 JSB11114 | | \
3470321500 —~ N '
BB625771 ﬂ
3470323900 P
BB625771
3470321400 ) A
RE000040 &y S Q
i
3470321300 05003 @\ /
ZMAQ4003 WJ 'S
. ~
3470322000 P YAO79310
L 3470830100
(34700-0AE) o
l S ZMHO05001
ZMB03502

SEN1050500




A. CSA-3470 % 2

A4 (= ) FRAME & MISCELLANEOUS COVER MECHANISM(2)

F RS ORE LM Name of Part 9 8 B Fe®am FE L4 Name of Part ==
Part No = 5 & Part No S £ =
3450321200  SE§ ————— Spring —————————————m 1 1 1 RB200060 #»* C4% Cring ——— - T 1 1
3450322600  + A 41 %5#% -— Thread Tension Stud ——————-————- 1 1 1 RE000040 E4e%k —— B-ring ——————————- L1 1
3450322900  SEF oo Tension Spring ——--——-—————---——- 1 1 1 SENI050500 i % ———— Rubber Plug ————————— 5 9 9
3470110501  ®F ————- Top Cover ————————————————mmmmm 1 1 1 WA040013 =% ——— Washer —————————- 1 1 1
3470114700 @ F —————- Rubber Plug ———————————— 1 1 1 YA079310 B Pin — e 9 9 9
3470320100 § 47— Bobbin Winder Plate ———————— 1 1 1 7MAO4003  #%% ———— Screw (MA-0.7x10) ———- 5 9 9
3470320700 &k~ Bobbin Winder Claw —————————— 11 1 7WB03502 1% ———— Screw (M3.5-0.6x8) — 0 3 3
3470321100 BA¥E Bobbin Presser ——-—————-——---——— 1 1 1 ZMB03504 4 5% ————— Screw (M3 5-0. BXB) _— 0 1 1
3470321300  fs 4y ——————- Bobbin Winder Wheel —--——--—----——- 1 1 1 7MB0O40ll  #%% ———— Screw (MA-0.7x8) ————- 0 2 9
3470321400 4f 4% ————mmmmv Bobbin Winder Arm ————————---- 1 1 1 7ZMB04025 19 5% —————— Screw (M4-0.7x12) ———- 4 4 4
3470321500 4B+ & ——— Bobbin Winder Tension Bracket ——-- 1 1 1 7ZMB04068  #%%% ————— Screw (M4-0.7x7) —————- 1 1 1
3470321700 SE§ - Spring —————————————— 1 1 1 7MB06025  #%3: ——— Screw (M6-1.0x10) ———- 6 6 6
3470321800  SE§ ——————-— Spring ——————————————— 1 1 1 7MHO5001  #%%: ——— Screw (M5-0.8x5) ————— 3 3 3
3470322000 A4k ———— Rubber Ring ———--------—mm v 11 1 7MH05003  #%% ——— Screw (M5X0.8x8) —————— 5 9 9
3470322100 BAFE s Bobbin Presser ————--———-———————— 1 1 1 ZSB09020 4 5% ————— Screw (9/64—40){6) _____ 1 1 1
3470322605 ¥l ——v Thread Tension Regulator Asm. ————-- 1 1 1 ZSBI1114  #%3%% ———— Screw (11/64-40x11) — 3 3 3
3470323900  ®FFk ————- Set Collar ———————————— 1 1 1 7ZSL11007 TR — NUt ———mmmmmmm 1 1 1
3470324000 25k ————— Hinge Screw ————-—————————————v 1 1 1
3470339001 A F F ————- Motor Cover —————————————mmm 1 1 1
3470830100 %4 H ¥4 — Fixed Plate ———————————— 1 1 1
3470863104 @ ———o Thread Clamp Asm, ———-————————————— 0 1 1
3470863600 A 7 ——- Holder - --—————"—-"-"-"—"—""—- 0 1 1
3815320900 s ——— Bobbin Winder Shaft ——--———-—————- 1 1 1
3815322400 HEH ——— Bobbin Winder Claw Stud -———-—-—--——- 1 1 1
4710320400 a7 v ———— Knife - ————m 1 1 1
5100315300 BME ———— Tension Disk ———————————————————— 9 9 9
51003155T0 47ty ——————— Tension Nut —————————————m——mm 1 1 1
BB625Z71 P Bearing ———————————————— - 9 9 9



B.CSA-3470% 7] _E#b#k#8(—) MAIN SHAFT MECHANISM(L)

3450335400
ZMB06018 .
////} (3470A-00)
3450123600 i (347?A—EE>
3450123400 i
3470120101 , %i
} ZMHO6OO5———$‘
- ' |
L .
/’/ l
- ZMH04003 / |
7 |
- | | 3470122700 |-
i | ZMJ05004
|
‘ 347012290{)
\ BB6304ZZNR -~
\ /// //'

OPPQ0457350 -7

@ 3470125100
OPP0357350
0ASC152807

/ 3470181802—

Se——2MH06003 _
3470122800 OAVC101425—@ 3470181808

\ 3470124800
ZMJOB004

(3470A— DA /OAC /DAE)

o)

3470181806



B. CSA-3470 & »] 1 #his4e (- ) MAIN SHAFT MECHANISM(1)

F RS ORE LM Name of Part 9 8 B Fe®am FE L4 Name of Part ==
Part No = S £ Part No S £ =
3450123400 ———mmmmm N 0 1 0 OPP0357350 07k —— Oring ——————— 1 o
3450123500 SEF —-—mmmmme Spring === 0 1 0 OPPO457350 043 —— O-ring — - 0 1 0
3450123600 A% #& ——— Hand Wheel —-------ommmmmomoooe 0 1 0 YD040014A 3% & —— Spring Pin AX14) ————- 0 1 0
3450123800 & 2 ——— Bevel Gear —----—-----m-mmmooooe 0 1 0 ZMAOA005 %% ———— Screw (MA-0.7xd) —————- 0 2 0
3450335400  * w4pom ¥ —— Direction Label —————----mmmmmmmmmm 0 1 0 7MBOBOIS i ———— Screw (M6-1.0x8) ——-—- 0 1 0
3470120101 1 gy —————— Upper Shaft —-—-----m—mmmmmmmmee 0 1 0 ZMH04003  #1% ——— Screw (M4—0.7x5) ————— 0 4 0
3470120800 ¢hifs ———— Counter Weight ————------------— 0 1 0 ZMH05003  #15 ——— Screw (N5-0.8x8) ————— 0 2 0
3470122700 R Ff ———— Coupling —=-==-=-mmmmmmmmoooe 0 1 0 ZMHOBO03 %% ———— Screw (MG-1.0x8) —————- 08 0
3470122701 - Resf ———— Coupling —=-==-=-mmmmmmmmmone 0 1 0 ZMH06005 %4 ——— Screw (MG-1.0x12) ——- 0 4 0
3470122800  £§ ——— e — 0 2 0 7MI05004 1% ——— Screw (M5-0.8x20) ——- 0 4 0
3470122901 r bk g ——— Upper Shaft Bushing —-——-—--————-—- 0 1 0 7MJ0B004 414 ———— Screw (M6-1.0x20) ——— 003 0
3470123700 &% 2 ——— Bevel Gear —----------m-mmmooooe 0 1 0 7MI08013 2% ——— Screw (M8-1.25x12) — 0 1 0
3470124100  * 4+H % ® -— Washer ————————————— 0 1 0 7ZMKOS0I8 3% ———— SCrew ———————————m—m 01 0
3470124600 i 4% < B -— Washer ————-—------r-mmmmmmmmmm 0 1 0 ZSAI1009 %% ——— Screw (11/64-40x2.8) — 0 2 0
3470124700 ARG ———— Counter Weight —————————————— 0 1 0
3470124800 H B ————- Washer —————————————————————— 0 3 0
3470125100  * ffgd ———— Crank Balancer —————————————— 0 1 0
3470125200 PE —— Cover ———————————— 0 1 0
3470181802  * fhdefE ——— Connecting Rod —————————————— 0 1 0
3470181806 #h#+ 4% .2 — Connecting Rod Asm. ————————————— 0 1 0
347018180B ¢ ————— Bushing ~—————--——-—————————— 0 1 0
3470320500  E¥eHy —————- Bobbin Winder Pulley —-----—-————— 0 1 0
BB6004ZZNR  #hk ——————— Bearing ~——————————————— 0 9 0
BB6304ZZNR  #hk ——————— Bearing ~———————————————— 0 1 0
BN303513 fh Bearing ———————————————— 0 1 0
M1600 RIS E AC Servo Motor ———————————————— 0 1 0
0ASC152807 i #f ————- 0il seal ——————————————— 0 2 0
OAVCIOI425 8 # —— 0il Seal —mmmmmm 0 2 0



B.CSA-3470% 7] L#h##s(=) MAIN SHAFT MECHANISM(Z)

3450335400
ZMB06018 A 3470-ILIH
3450123600 | 3470B-[_J[ 1A| 2zmu05004
3470120100 |
3450123400 A |
! 3470710100 ¢
3450123500 3470120105 | '
‘!....? |
75 ZSA11009 P
YD040014A /. L~
3450123800 rd <
\\\ - % N
\\\\ e
ZMH05003 ’
———3470123700 / ZMH06003
3470320500 . IMAD4005 - /
ZMHOB003 7 “@—7MH0OB005
-
g ,
BB6004VVNR -
_ 3470181805 ZMCO3004 3470122700
e WH137001 /l -
- ) o 3470122900 (3470B-00)
T BN374213A (3470B—CC)
- BN374213C - SEN0650600
ey QR
‘ e 3470182000
ZMK08018 7 XB 308001
o ZMH06003

3470181901
SENOB50600
: 3470181804
3470120900
L~ ZMH06003
3470122800

3470181801

o

5470124800

ZMJ06004

347018180A

OAVC101425

(3470B—0A /OAC /CAE)



B. CSA-3470 ,i 71

F gt (= ) MAIN SHAFT MECHANISM(2)

ZEwm FE 44 Name of Part 5 oo oo FEERA FE 4 Name of Part SR =
Part No = S S Part No = £ S
3450123400 #h ————— shaft —————-————-——— 1 0 1 BB5204 R ————— Bearing ———————- 1 0 1
3450123500 HEEF ————— Spring —————————————— 1 0 1  BB6004VVNR #hk ————— Bearing ~———————- 2 0 2
3450123600 A F # ——— Hand Wheel ——————————— 1 0 1 BN374213A d$bik ———— Bearing ———————- 1 0 1
3450123800 4A#PF ———— Bevel Gear ————————————— 1 0 1 BN374213B ik ———— Bearing ~————————— (1) 0 (1)
3450335400  * = 4z7F ¥ -—— Direction Label ——————————————— 1 0 1 BN374213C ik ———— Bearing ~———————— (1) 0 (1)
3470120100 g ————— Upper Shaft ———————————— (1) 0 (1) BN374213D #hiK ——— Bearing ~———————— (1) 0 (1)
3470120105  F ghie ————— Upper Shaft Asm. —————————— 1 0 1 BN374213E ik ———— Bearing ~————————— (1) 0 (1)
3470120800 vy ———— Counter Weight —————————— (1) 0 (1) OAVC101425 W & ———— 0il seal ———————- 2 0 @
3470120900 =T febE ———- Crank Balancer ———————————— 1 0 1 SEN0650600 % & ———— Rubber Plug ——————- 2 0 2
347012090 T fiFrbdir ——— Crank Balancer Fix Plate —————— 1 0 1 WHI37001 T # B ——— Washer ——————~ 2 0 2
3470122700  FrEg ————— Coupling ~———————————— 1 0 1 XB308001 R - Felt —————————- 2 0 2
3470122701 g ————— Coupling ~———————————— 1 0 1 YD040014A #¥ 4 ——— Spring Pin —————- 1 0 1
3470122800 ®¢ ————- Bushing ~—"—-—"—-—""—"—""—"——— 2 0 2 ZMA04005 ¥ 5% ———— Screw (M4-0.7Tx4) ——-——- 2 0 2
3470122900 ®¢ ———- Bushing ~—"—-—"—-—""—"—""—"——— 1 0 1 ZMB05005 ¥ 5% ———— Screw (M5-0.8x13) ———- 2 0 2
3470123700 A% P ——— Bevel Gear ——————————— 1 0 1 ZMB06018 ¥ 5% ———— Screw (M6-1.0x8) ————- 1 0 1
3470124700 s ILHE ——— Counter Weight ~——————————— 1 0 1 ZMC03004 ¥ 5% ————— Screw (M3-0.5x6) ———- 3 0 3
3470124800  #.® ———— Vasher -————"+"-—"-"-"—""—"——-— 3 0 3 ZMH05003 ¥ 5% ———— Screw (M5-0.8x8) ————- 2 0 2
3470181801  #4% ——————— Connecting Rod ~————————— (1) 0 (1) 7ZMHO6003 ¥ 3% ————— Screw (M6-1.0x8) ———- 8 0 8
3470181804  #4% (% &) —— Connecting Rod Com. ——-———————— (1) 0 (1) ZMH06005 W@ s% ————— Screw (M6-1.0x12) ——- 4 0 4
3470181805  #4% o —————— Connecting Rod Asm. ———————— 1 0 1 ZMHO6007 ¥ 5% ————— Screw (M6-0.75x5) ———- 1 0 1
3470181804 ® ¢ ———- Bushing ~———"—-—""—"—"—"——— (1) 0 (1) ZMJ05004 ¥ 5% ———— Screw (M5-0.8x20) ———- 4 0 4
3470181901 ¥~ @ ————— Con-Rod Eccentric Cam ——————— 1 0 1 ZMJ06004 ¥ 5% ————— Screw (M6-1.0x20) ———- 3 0 3
3470182000  f4E —————— Side Plate ——————————— 1 0 1 ZMJ08013 ¥ 5% ————— Screw (M8-1.25x12) ——— (1) 0 (1)
3470320500  ErgEgy ————— Bobbin Winder Pulley -———————— 1 0 1 ZMK08018 W 3% ———— Screw ———————- (1) 0 (1)
3470710100 #PR B FE ——— AC Servo Motor ~———-——-————— 1 0 1 ZSA11009 ¥ 5% ————— Screw (11/64-40x2.8) — 2 0 2



C.CSA-3470% 7] 4+ -~ X444 NEEDLE BAR & THREAD TAKE-UP LEVER MECHANISM

ZMH05006 A
3470191000 ZMHO8006 @711 05011
3470190600 1€07008200 /

3470140400

&

3470140100

BB-698VV—

ZSK09005—@/

347012100A—

.~
-
-
~

51001 40900—[3?/

7SB0S014 —¢%
ZMB0O3003—@._

3470140500

7

St

3470121000

3470190105
3470190100

BBFLEOBLLB

——3470121005

3450141010
3450141020
3450141030

34501 40700<3470—5D>(3470EF5D>—$ E—Pc1076-1A(3470-10/30)(34700-10/30)

INDPx17—19(3470~50)(34700-50)
INDPx17—14(3470-10/30)(34700-10/30)

10



C. CSA-3470 ,i 71

#+ - = =4 NEEDLE BAR & THREAD TAKE-UP LEVER MECHANISM

ZEwm FE 44 Name of Part 5 oo oo FEERA FE 4 Name of Part SR =
Part No =~ S S Part No = £ S
3450140700 4#HmHE ——— Needle Bar Thread Guide ——-————- 1 1 1 WA080026 £ % B -—— Washer ———————- 1 1 1
3450141010 &4 %44 ¥ - Slide Block —————————————— 1 1 1 ZMB03003 ¥ 5% ———— Screw (M3-0.5x4.7) —— 1 1 1
3450141020 &% %44 k¥ - Slide Block ———————————— (1) (1) (1) ZMB06007 ¥ 5% ————— Screw (M6-1.0x13) ———- 2 2 2
3450141030 &4 %44 k¥ - Slide Block ————————————— (1) (1) (1) ZMH05006 ¥ 5% ———— Screw (M5-0.8x4) ————- 2 2 2
3470121000 4@ s ———— Needle Bar Connecting Rod ———————- (1) (1) (1) ZMH06006 Wi ————— Screw (M6-0. 7bx6) ———- 1 1 1
3470121005  4*#::# 4% &= ——— Needle Bar Connecting Rod Asm.-——- 1 1 1 ZMJ06011 @i ————— Screw (M6-1.0x10) ——- 1 1 1
3470121004 ®¢ ———- Bushing ~—"—-—"—-—""—"—""—"——— (1) (1) (1) ZSB09014 ¥ 5% ————— Screw (9/64-40x7) ———- 1 1 1
3470121300 4¢d b ———— Thread Take-up Crank Pin —————— 1 1 1 ZSK09005 W% ————— Screw (9/64-40) ———- (1) (1) (1)
3470140100 4% ———— Needle Bar ——————————— 1 1 1
3470140400 4-#% % ¢ (1) - Needle Bar Bushing (Upper) —————- 1 1 1
3470140500 4+#% % ¢ (7 ) - Needle Bar Bushing (Lower) ———-——- 1 1 1
3470190100 % = ——————— Thread Take-up Lever ——---——----—— (D (1) (D
3470190106 =+ ———- Thread Take-up Lever Asm.-————— 1 1 1
3470190600 = fEHs —————- Thread Take-up Frame —-—————-——-—-——— 11 1
3470190700 = b ———- Thread Take-up Support Stud -———— 1 1 1
3470191000 #B ———- Bearing Support —————————— 2 2 2
5100140900 4*+#H <% -— Needle Bar Clamp ————————— 1 1 1
51001901LC 4 ———- Thread Pass Bush —————————— (D (1) )
BB-6947Z7-]  #hK ———— Bearing ————-——————— (D (1 (D
BB-698VV P Bearing ————-——————— (D (1 D
BBFL69SLLB ik ——————- Bearing —————————-— (2) (2) (2)
BNO71010 P ————— Bearing -~-——+———————— 2 2 2
INDPx17-14 4 ———r Needle ————————r 1 1 1
INDPx17-19 4 ——————- Needle ——————"———————— (1) (1) (1)
PC1076-1A PHag ——— Needle Bar Thread Guide ——————— (1) (1) (1)
TC07008200 =% —— Thrust Collar ——————————— 2 2 2

11



12

D.CSA-3470% 7] d¥ v #% PRESSER LIFTER MECHANISM

ZMJ06002

3470156200

ZMJ06002

. 3470157300
ZMG06032— .
3450157500 \T::::335;345o1553oo
3470155100
ZMGOB031

3470156300 <

—;d’F{ 40158104 ZME04006 ~
ZMG0O5036 34711465007 N7 ZMJ06002 afzjﬁl——ZMBo4068
ZML04001 @< . ,
3470152100—Q@. ‘
3400242300 ZMG04058—€
i MBOt0ss—an ST §2MHO5002
| S
~. 3470156801 [[f@) -
3470150702 ,

.~
YDO6OO28——£;t)V///

3470155901

5470606200

3470156901




D. CSA-3470 % |

#o %r84  PRESSER LIFTER MECHANISM

FERE RE LA Name of Part 5 o o ERESHE F@# L4 Name of Part 8 B 8
Part No = S 5 Part No = £ &
3400242300 EFH § —— Spring Hook ——-—-—-————————— 1 1 1 YD060028 & ———— Spring Pins —————- I 1 1
3450156300  #h - Shaft - 1 1 1 7MB04068 %3k —————— Screw (M4-0.7x7) -————- 3 3 3
3450157500 i v Link ——— 1 1 1 ZME04006 %3k —————— Screw (M4-0.7x12) ————- 11 1
3470150702 4 Hand Lifter Cam ————————————-—— 11 1 ZMG04058  ¥%3: ———— Hinge Screw —————- 11 1
3470152100 B+ Cam Roller ————-———-————————————— 11 1 ZNMG05033  #%3% -———-—— Hinge Screw ————————-—- I 1 1
3470155100 % —————- Link ——-—————— 11 1 ZNG0O5036  #%3% -———-—— Hinge Screw ——————————- I 1 1
3470155901 A #F 5 ———- Bracket -——————--—-— 11 1 ZNG0O6031  #%3% -————— Hinge Screw ————————-—- I 1 1
3470156001 i ———— Link ——-—————— 11 1 ZNMG06032  #}3% -———-—— Hinge Screw ————————-—- 2 2 2
3470156104  i#fe —————— Link —— e 1 1 1 ZMH05002 %% ——— Screw (M5-0.8x6) ———— 2 2 2
3470156200 i x ———— Connecting Rod ———-—-——-——--—-——-— 1 1 1 ZMHO6008 %3k ————— Screw (M6-1.0x6) -——- 11 1
3470156300  #h v N B A —— I 1 1 ZMJ04005  ¥%3k —————— Screw (M4-0.7x12) ————- 4 4 4
3470156801 g g ——r Sensor Perceive Plate —————————— 1 1 1 ZMJ06002 1R 5% —————- Screw (M6-1.0x15) ———~- 4 4 4
3470156901 @ X #4 - Sensor Mount ——————-—-—— 11 1 ZMLO4001  #34y ———— Nut ~————————— I 1 1
3470157300 s Lk~ 11 1 7ZMLO5001 %y ——— L —— 111
3470606200 @HR B v Sensor ————————————m I 1 1 7ZML06001 Py - Nut ~———————- 11 1
3470730105C ¥ &8 £ e —— Pulse Motor Asm. ————-———-————————— I 1 1

3471146500  EF ————— Spring ————————————————— I 1 1

13



E.CSA-3470% %] T ##%45(—) HOOK DRIVE SHAFT MECHANISM(I)

OAGMOB1503
ZMB02010 WH209022 P Y
BN081210 - L
3470184600 ! Ny
| W%H
| N
RE000030 | ﬁg“
3450185700 | 411
. ooy
©—2MB04009 | i 3470183000
/ »Q@— 3450185000 |} | 0750550
g S ' Iy Q—
PC6106—0A < < P ‘:iii;'i *
- . ZMB0O60G7 - ii;’ .' 3470182300
815018130001(3470—50) ’ N D o ZMH0B006_~" %
345018130001(3470-10/30) ) F N g/ o
' 2400185604~ ‘\x@—BBGgoova
e 19008 % - 3470182500
% e ®—7MH06008
- 2
P 3470180700
3450185804(3470—50) " TC10009200
3500185404(3470-10/30) .~
815018531 s ZMH05002
~
7
~
XB400071

WH212001
ZML12005

éé—ZMHOGOOB

5470180100 3470189300

-
|
|
|
|
|
|
|
|

WAQ40013
ZMB040083

11




E. CSA-3470 ;& »] ™ #his4 (- ) HOOK DRIVE SHAFT MECHANISM(1)

Regm  Fe i Name of Part 5 oo oo FEERA FE 4 Name of Part o o
Part No = S S Part No S =
345018130001 * 8 ———— Inner Shuttle Race ~———————— 1 0 0 RE000030 Ef% — E-ring ——m————— 0 0
3450183200 o Bobbin ———————————— 1 0 0 SENO750350 w & ————— Rubber Plug —————— 0 0
3450185000 e - Shuttle Race Adjust Stud ————— 1 0 0 TC08009200 =3k ——— Collar ————————- 0 0
3450185604 PE Set Claw ———————————— 2 0 0 WA040013 L 4 % ——— Washer ———————- 0 0
3450185700 WY - Spring ——————————————— 2 0 0 WH209022 L 4 B -——— Washer ————————- 0 0
3450185804 8 - Shuttle Race ~——————————— (1) 0 0 WH212001 T # % --— Washer ———————- 0 0
3470180100 Tih Lower Shaft ——————————— 1 0 0 XB400071 A - Felt ————————- 0 0
3470180500 FE Bushing ~—————F———+———— 1 0 0 ZMB02010 ¥ 5% ———— Screw (M2-0.4x3) ————- 0 0
3470180700 iy Lower Shaft Gear ———————— 1 0 0 ZMB04009 ¥ 5% ———— Screw (M4-0.7x6) ——-——- 0 0
3470181400 3 Shuttle Race Base ———————— 1 0 0 ZMB06007 ¥ 5% ———— Screw (M6-1.0x13) ———- 0 0
3470182300 fih shaft —m————————— 1 0 0 ZMH05002 ¥ 5% ———— Screw (M5-0.8x6) ————- 0 0
3470182500 sy Rock Gear ———————————— 1 0 0 ZMHO6003 ¥ 5% ———— Screw (M6-1.0x8) ————- 0 0
3470183000 fih shaft -————————————— 1 0 0 ZMHO6006 ¥ 5% ———— Screw (M6-0. 75x6) ———- 0 0
3470184600 MEF - Shuttle Race Thread Guide ————-——— 1 0 0 ZMH06008 ¥ 5% ———— Screw (M6-1.0x6) ——-——- 0 0
3470189300 A L #FE — Felt Support -————-———--———— 1 0 0 ZML12005 W Nut —————————- 0 0
3500185404 X% Shuttle Race ~——————————— 1 0 0 ZSJ12006 ¥ 5% ————— Screw (3/16-28x12) ———- 0 0
815018130001 * % ———— Inner Shuttle Race ~—————————— (1) 0 0

81501853T1 B —— Bobbin Case ~————————————— 1 0 0

BB6900VVNR fhk - Bearing ~—m—————————— 3 0 0

BB6901VV fhk - Bearing ~—m—————————— 2 0 0

BN081210 fhk - Bearing ~—m————————— 2 0 0

0AGM081503 Wi 0il seal ———————————— 2 0 0

PC6106-0A TMIE Driver ————————————— 1 0 0



E.CSA-3470% 7] F #htk#s(=) HOOK DRIVE SHAFT MECHANISM(Z)

OAGM081503 ]
ZMB02010 WH209022 e
BN0O81210 o
3470184600 /
3470181403( 34700~ DAE) | > / RE0Q0030 ;
3470181400 w»‘ g 3450185700 il!
N |
. g——ZMB04009 N
' Iyl
'\ $ Q—345o185ooo| i AD——sEN0750350
e = !
PC6106—0A : 14, &
<< \ MBOGOOT ) % 3470183000
) e . ,//’ ’i
815018130001(34700-50) N -
345018130001(34700-10/30) , AN o ®70Pp0088190
3450185604
g 4
) ,/
7SJ12006 - ZMHO6008 SEC19004OO

ﬁ% //// @ T 93470183003%

7 “~E
T - OPPO058190c -
, OPP0730300
— WHZT0014 B—7MH06008
— 3470182602 \)
o

3470180703
BN101313

‘ 3470180502@ 4 OASC081904
BB—698VV—J

éﬁZMHOBOOB WBO40003§

i
| P
| % i \? ZMQ04014 : |
WH210028(t=1.4) | ZMHO4001 :
| TC08008200
6 P 25828003—@

5470180103

3450185804(34700-500)
3500185404(34700-1 EI/3|:|)/

81501853T1

WH210014(t=2)
WH210024(t=1.5)
WH210025(t=1.6)
WH210026(t=1.7)
8)
4)

>
N

3470182502

3470189600

WH210027(t=1.



E. CSA-3470 ;& »] ™ #hig4 (= ) HOOK DRIVE SHAFT MECHANISM(2)

Fe®m 24 Name of Part 8 O Re®s R pf Name of Part 00D

Part No = S £ Part No = £ S

345018130001 ¢ % ————— Inner Shuttle Race ~————————— 0 1 1 RE000030 E4®% — E-ring —————- 0 2 2

3450183200 e~ Bobbin ————--————mmmmm 0 1 1 SEC1900400 ¥ # ———-— Rubber Plug ————-----—- 0 1 1

3450185000  # &4 ——— Shuttle Race Adjust Stud ————————— 0 1 1 SENO750350 w F ——— Rubber Plug ————————- 1 1

3450185604 4= £ e Set Claw ————————————————————m 0 2 2 TCO8008200 =FHk ————-- Collar ——————————----—~ 0 2 2

3450185700  EF ———— Spring —————————————————— 0 2 2 WB040003 &% %#® — Spring Washer ————- 0 8 8

3450185804 % Shuttle Race ~——————————— 0 (1) (1) WH209022 T % g --— Washer ———————- 0 2 2

3470180103 T Lower Shaft ——————--——-m— 0 1 1 WH210014  *#® ---— Washer ———————- 0 2 2

3470180502 2 F ———— Bushing ————-—-——--————mm 0 1 1 WH210024  *#® --— Washer ———-————- 0 (1 (D
3470180703 ®Hy Lower Shaft Gear —————————— 0 1 1 WH210025 T # B —— Washer ———————~ 0 (1) (D
3470181400 % Shuttle Race Base ————————— 0 1 1 WH210026 T % g --— Washer ———————- 0 (1) (D
3470181403 T Shuttle Race Base ————————— 0 (1) (1) WH210027 T % g -—— Washer ———————- 0 (1) (D
3470182502  # @ ————— Rock Gear ———————--————---mme 0 1 1 WH210028  *#® ---— Washer ——————- 0 (1 (D
3470182602 2 F ———— Bushing ————-—-——--————mm 0 1 1 ZMB02010  #%%%x ————-— Screw (M2-0.4x3) ———-—- 0 2 2

3470183000  #h ———————— Shaft ————————— 0 1 1 7ZMB04009  #%%% ————-— Screw (M4-0.7x6) ———--- 0 1 1

3470183003  #Hw#? Fdw — Adjust Shaft ——— 0 1 1 ZMB06007  &%%%x ————-— Screw (M6-1.0x13) ————- 0 1 1

3470184600  ME R ————— Shuttle Race Thread Guide ————————- 0 1 1 7ZMHO4001  #%3%% -———— Screw (M4-0.7x4) -———- 0 4 4

3470189600  w #H T — Fixed Plate ——————m 0 1 1 7ZMH06003  £%%% ————-— Screw (M6-1.0x8) ————-- 0 1 1

3500185804 <% Shuttle Race ————-——————-———-mv 0 1 1 7ZMHO6008  &%%% ————-— Screw (M6-1.0x6) ———--- 0 4 4

815018130001 *¢ % ———— Inner Shuttle Race ————————— 0 (1) (1) 7ZMQ04014  #%3%% ————— Screw (M4-0.7x10) ———- 0 8 8

81501853T1  ## ———— Bobbin Case —————--————=————----— 0 1 1 ZSB28003  &%%%x —————— Screw (7/16-28xT) ————- 0 1 1

BB-698VV-J  #hK e Bearing - 0 4 4 ZSJ12006 &%k ————-— Screw (3/16-28x12) -~— 0 1 1

BN081210 L Bearing -~-——+———————— 0 2 2

BN101313 L Bearing -~-——+———————— 0 2 2

OAGMO081503 i 3 —————— 0il seal ——————————————————— 0 2 2

0ASC081904 i 3 ————— 0il seal ———————————————————— 0 1 1

OPP0058190 0%k ————- O § e — 0 1 1

OPP0088190 0%k ————- O § e — 0 1 1

OPP0730300 0273k ————- O § e — 0 1 1

PC6106-0A I MIF Driver ——————————--mmm 0 1 1

17



F.CSA-3470% 7] # 4 #%# WIPER MECHANISM

/

Oy-a(®

ZMG05035—— @ S
: (20
. LY
~ h |
~.
NN
N
3470215501 o)
@/

RE000040———R.

3470215901 >
%\ <
. ~
. ~
- .

W347021 6400

RE000040———@R_
3470215605
3470215301
3470216000
! @———7MB04068
g
RE000040——6Y~

ZMGO5034

PC1758-0A
3450215104



F. CSA-3470 /% |

#RH WIPER MECHANISM

FEEAE ORER LI Name of Part - = = #ir
Part No = 5 S Remarks
3450215104 i e ————— Thread Wiper Asm. ————————————-—————— 1 1 1

3450216900 HwnE Spring ———————————————————— 1 1 1

3470215301 #2HE Link -————————— —— 1 1 1

3470215501 #2HE Link -———————— — —— 1 1 1

3470215605 s ElE Link Asm, ————————————— 1 1 1

3470215901 A3k ————————— Hinge Screw —————--————————————-o 1 1 1

3470216000  fEMmiEid iR Thread Wiper Base Plate ~—————————— 1 1 1

3470216400  F#aR4E B0 B3 - Wiper Stopper ——————————————————————— 1 1 1

PC1758-0A HE 0il Cap ~————————————————— 1 1 1

RE000040 wh* Cfeg —— C-ring ————————————————— 3 3 3

ZMB040638 I Screw (M4-0. 7x7) ———————————mmm 1 1 1

INMG05034 PSS Hinge Screw ——————————— oo 1 1 1

ZMG05035 PSS Hinge Screw ——————————ooo 1 1 1

19



G. CSA-3470 % 31

ZMEO4OOS—%
XB31 80044@

3470316401(3470A—00)

3470316306(3470A—00)

BB-L740ZZ

3470316400(3470—00)

3470316300

% - # A4 THREAD TENSION MECHANISM

3470316305(3470—00/3470B—00)

WAO040007

ngMGO4087

ZMLO3003

(34708-00) WA040007

- &—zmoéxooz

ZMJO4008
3470316600

REOO0090
3470316800

3470312200

3470310305—
ZMA03006

/@ 3470316900
TCO6005200 @\ o )
\%—ZMJOArOOB
O—RBzoowo ‘
S——7MH06010 N@——WA040013

3470310100 %@ ZMJ04001

YR0O00040

3470316205

WA040007

5470316100

ZMB04069 4$;

20 |
ZMLo4oos—é

3470315401
3470315201

3470315500
34703153800

5470311500




G. CSA-3470 ;& »] k4 + 484 THREAD TENSION MECHANISM

ZEwm FE 44 Name of Part 5 oo oo FEERA FE 4 Name of Part SR =
Part No =~ S S Part No = £ S
3470310100  # A3 %:4% —— Thread Tension Stud ——————— (1) (1) (1) RB200170 gh* C% C-ring ————————- (O (D) (D
347031010B  # A7 %:4% » - Thread Tension Stud Base ————— (1) (1) (1) RE000090 Ei% —— E-ring ———————- 1 1 1
3470310305  #sm/E 4 A & e Thread Tension Regulator Asm, ————— 1 1 1 TC06005200 =3 ——— Set Collar ———————-—- I 1 1
3470310500 ¥ B2 ———-— Tension Bracket —————————— (1) (1) (1) WA040007 T % g --— Washer ———————- 5 5 b
3470310800 EEF —————— Thread Take-Up Spring ———————— (1) (1) (1) WA040013 T % g --— Washer ———————- 2 2 2
3470311500 xR FF —— Disk Stopper Holder Cap ——————- (1) (1) (1) XB318004 oA - Felt ————————- 1 1 1
3470312200 EmH ——— Tension Release Bar ————————— (1) (1) (1) YR000040 FH - Snap Pin —————- 2 2 2
3470315201 &7y ————— Thread Tension Shaft Collar ————- (1) (1) (1) ZMA03006 ¥ 5% ————— Screw (M3-0.5x27) ———- (1) (1) (D)
3470315401 sm» ER % — Disk Stopper ————————————— (1) (1) (1) ZMB04069 ¥ 5%k ————— Screw (M4-0.7x8) ————- 2 2 2
3470315500 4 ————— pin -----——1—1—--—1—""—""-——— (2) (2) (2) ZME04005 ¥ 5% ———— Screw (M4-0.7x8) ————- 1 1 1
3470315900 EEF ————— Spring ————————————— (3) (3) (3) 7ZMG04087 ¥ 3% ————— Hinge Screw ———————- 2 2 2
3470316000 TER ———— Solenoid Asm. ~————————————— 1 1 1 ZMH03001 ¥ 5% ———— Screw (M3-0.5x4) ——-——- 3) 3 3
3470316100 P HF ——— Base Plate ——————————— 1 1 1 ZMHO6010 ¥ 5% ———— Screw (M6-1.0x10) ———- (1) (1) (D)
3470316205 i {E e —————— Link Asm, ———————"—————— 1 1 1 ZMJ04001 ¥ 5% ———— Screw (M4-0.7x8) ————- 2 2 2
3470316300 #E ————— Joint -————7—H—""-"-"—"-""—""—-—— (2) 0 (2) ZMJo4008 ¥ 5% ————— Screw (M4-0.7x6) ——-——- 6 6 6
3470316300 -+ e ————— Joint Asm. ——————"——————— 1 0 1 ZML02001 Wty ————— Nut ~————————- (1) (1) (D)
3470316306 e ———— Joint Asm. ————-——"—-———"——— 0 1 0 ZML03003 Wty ————— Nut ~————————- 2 0 @
3470316400 B ———— Connection Bar ————————————————— (1) 0 (1) ZML04003 &%ty ———— Nut ——————— 2 2 2
3470316401 @B ———— Connection Bar ————————————————— 0 () 0 7ZMQ02504 %3k ————— Screw (M2.5-0.45x4) — (3) (3) (3)
3470316500 i {E e —————— Link Asm, —————"——"—————— 1 1 1

3470316600 B~ritE ———— base Plate ——————————— 1 1 1

3470316700 EE —————— Spring ————————————— 1 1 1

3470316800 ¥R 3k ——————— Hinge Screw ———————————————————— 1 1 1

3470316900 PrtE ——— base Plate —————————— 1 1 1

5100315300 & EHE ———— Tension Disk ~————-——-———— (2) (2) (2)

BB-L740Z2Z  #hk —————— Bearing ————-——————— 2 0 (2

21



H.CSA-3470% % st (F s ft)(—) THREAD TRIMMER MECHANISM (WITH THREAD CLAMP)(1)
ZMC04027 ZMJ04005—@%\ 3 470—DC A

7SC06011—% ¢ % 34707 1-1C
PC6049—OA(3470—1C/SC)(347OD—1C L CA
PC6049—0H(3470—5C)(34700-5C) 4

3470860104

34707301058

b 3470860902 o
X \3\ 3470861404 3470240902%/
i P

S——7MJ04001 3470606200
Z5B03010 <] S ZME04006
3470861700 é: ’
o S s08044 4470249001 lE 3470245301
jg
PC6118—0A 3470861006 ‘\:@—ZMBO4068
N 3450243210( ! -
Peol1s-0A T 3450243220 . | & 75009063
3450245004 | ! 3450243230
| | 5499243240 Pl TN3470861900
5450243404 ' 3450243250 I
oh | 3450243260 ] |
LS —Pc6110-0A — i 3470860704 7SG11095
7SB11043—8)| ' Ed '
WAO40010 L ®—75609037-A |
g 3470860304 |
7SB11029 ) 3470243703
///

3470245706
22




H. CSA-3470 /% |

RS (&) (- ) THREAD TRIMMER MECHANISM (WITH THREAD CLAMP) (1)

EaRe:

RS R Name of Part 5 o o FEEsA R - f Name of Part 5 o 6
Part No = S £ Part No = £ S
3450243210 -~ #. ®(t=0.4) Washer (t=0.4) ~————————— (1) (1) (1) BWRBH5-R EEf ———— Joint ————————- (1) (1) (D)
3450243220 T #. ®(t=0.5) Washer (t=0.5) ~—————————— (1) (1) (1) PC6049-032A 4+3+4 —- Needle Hole Plate ——- 1 1 1
3450243230 T #. ®(t=0.6) Washer (t=0.6) ~—————————— (1) (1) (1) PC6049-0H 4+3-4% —— Needle Hole Plate ———- (1) (1) (D)
3450243240 T # ®(t=0.7) Washer (t=0.7) ~————————— 1 1 1 PC6110-0A &% 7 % - Movable Knife ———— 1 1 1
3450243250 T #. ®(t=0.8) Washer (t=0.8) ~————————— (1) (1) (1) PC6111-0A-W ==~ % - Fixed Knife —————- 1 1 1
3450243260 T #.®(t=0.9) Washer (t=0.9) ——F——————— (1) (1) (1) PC6113-0A g —— Link ————————- 1 1 1
3450243404 i 4E ———— Link ——————F—————— 1 1 1 PC6118-0A g ——— Movable Knife Collar - 1 1 1
3450245004 g4 ———— Link ——————F—————— 1 1 1 WA040010 T 4 B —— Washer ————————- 1 1 1
3470240902 A #EF 5L Bracket ~———————————— 1 1 1 ZMB04068 ¥ 5% ———— Screw (M4-0.7x7) ——-——- 3 3 3
3470242001  SpH e —————— Thread Trimmer Driving Lever ——— 1 1 1 ZMC04027 ¥ 5% ———— Screw (M4-0.7x6) ——-——- 4 4 4
3470243703  tr & s ——— Connecting Rod Lever ~———————— (1) (1) (1) 7ZME04006 W35k ———— Screw (M4-0.7x12) ——- 1 1 1
3470243706  *r s 4% 2 ——— Connecting Rod Lever Asm. —————— 1 1 1 7ZMJ04001 ¥ 3% ———— Screw (M4-0.7x8) ——— 2 2 2
3470245301 R wfE ———m— Sensor Perceive Plate ———————— 1 1 1 ZMJ04005 W% ———— Screw (M4-0.7x12) ——- 4 4 4
3470245400 @R B L ¥F 4 - Sensor Mount ——————————— 1 1 1 ZMJ06002 W% ———— Screw (M6-1.0x15) ———- 2 2 2
3470606200 E R B Sensor ——————————————— 1 1 1 ZML05002 By Nut —————————- () (1) 1
34707301058 & 5 i e —— Pulse Motor Asm. ————————————-—— 1 1 1 ZSB06006 1 5% ———— Screw (3/32-56x2.3) — 2 2 2
3470860104 44 (% £ ) —— Needle Plate Com, ~—————————————— 1 1 1 ZSB09010 W% ———— Screw (9/64-40x4.5) — 1 1 1
3470860304 4% (% &) -— Link Com. ————————————— 1 1 1 ZSB09040 ¥ sk ———— Screw (9/64-40x3.5) — 2 2 2
3470860704 s (% &) — Clamp Com. ———————————————— 1 1 1 ZSB09044 ¥ 5% ———— Screw (9/64-40x5.3) — 2 2 2
3470860902 i —— Plate —————————————— 1 1 1 ZSB11029 ¥ 5% ———— Screw (11/64-40x7) -—— 1 1 1
3470861006 i 4E e ———— Link Asm. ———F—————————— 1 1 1 ZSB11043 ¥ 5% ———— Screw (11/64-40x4) —— 1 1 1
3470861404 B 45— Base —+—+"—""+"—"—+—"——— 1 1 1 ZSC06011 ¥ 5% ———— Screw (3/32-56x2.2) — 2 2 2
3470861600 EEF ————— Spring ————————————— 1 1 1 ZSG09037-A #% 3% ————- Hinge Screw —————- 1 1 1
3470861700 GEEFEH 7 —— Spring Hook ———————————— 1 1 1 ZSG09063 ¥4 5% ———— Hinge Screw ——————- 1 1 1
3470861900 T #EHE ———- Vasher ———————————— 2 2 2 7SG09064 #8255 ———— Hinge Screw——————- 2 2 2
3470862100 i s ———— Link ——————F————— 1 1 1 ZSG11095 ¥3 %% —-—— Hinge Screw ——————- 1 1 1
3470862200 B 5 Base —+—+"—""+"—"—+—"——— 1 1 1 ZSK16036 ¥ 5% ———— Screw (1/4-40) ————- 1 1 1
3470862300 B IEEH —— Cushion ~———————————— 1 1 1

23



H. CSA- 3470%=§U

ZSC06011

PC6049—0A(34700-1A/3A)
PC6049—0H(34700-5A)

ZMC04027

PC6050—-0A

PC6111—-0A—W

ZSB09040
3450243210(t=0.
7SK16036 ! 3450243220%t
| 3450243230(t
PC6118—0A i 3450243240(t
PCB113— i 3450243250%

|

|

|

3450243260
ZSG09037—-A

[cXeolele

3450245004
PC6110—-0A

%

ZMGO4117

3470243711

Z5B11043
WA040010

ZSB11029

21

g % #E (=) THREAD TRIMMER MECHANISM (2)

8 g 2ZMJ05007
T _®——IMH05023 34T0LJ-LIAA
3470245700
WAQ80006 Q3470245900 ZMJ04002

3470245000

%—3470245800

REOOO070

5470245600

5470244700—

A\ZMJI05001 @WW

5470244400

WAo99oc18—‘/i |

3450740300
3470244300

\\\

\/,/’ .
ZMJD5002 ——(@gy >~
TCOBOO82OO \
708008200 — 2 | AC4413—0A )
. ZMJ0S007 3470244600

3470244800

>
|
|
|
|
|
|

2z 3470244100
~ 3470244200 7MJ04005
7MJ05007
3450241200
% 3470244501
/\ZMHO6008



H. CSA-3470 ;& 5] *» &4 (= ) THREAD TRIMMER MECHANISM (2)

PERAOFELH Name of Part a0 o o RESA F @ L4 Name of Part 8 8 5
Part No = S S Part No = £ S
3450241200 B ————— Spring ——————————————— 0 1 1 PC6050-0A &4 (& 2) Needle Plate Com. ——— 0 1 1
3450243210 =% ®(t=0.4) Washer (t=0.4) —————————— 0 (1) (1) PC6110-0A =% 7 % - Movable Knife ——————- 0 1 1
3450243220 T # E)(t=0.5) Washer (t=0.5) ———————————-—-—-—— 0 (1) (1) PC6111-0A-W =%+ % - Fixed Knife ——————- 1 1
3450243230 T # B (t=0.6) Washer (t=0.6) ~————————— 0 (1) (1) PCB113-0A s —— T S — 0 1 1
3450243240 T # ®(t=0.7) Washer (t=0.7) ~————————— 0 1 1 PC6118-0A g ———— Movable Knife Collar —— 0 1 1
3450243250 T % ®(t=0.8) Washer (t=0.8) ———————— 0 (1) (1) RE000070 E#% — E-ring ————————————- 0 1 1
3450243260 =% ®(t=0.9) Washer (t=0.9) —————————— 0 (1) (1) TC08008200 %% ———- Collar ——————————————m 0 1 1
3450243404 A% - Link ——————— 0 1 1 WA040010 T4 @ ——- Washer ——————————————- 0 1 1
3450245004 % - Link ——————— 0 1 1 WA050003 T @ ——— Washer ——————————————— 0 1 1
3450740300 T E @ ————- Washer ———————————————— 0 1 1 WA080006 T # ® —— Washer ————————————-— 0 1 1
3470240700 ¥ #H ———- Cushion ——————-———————————— 0 1 1 WA099008 T # ® —— Washer ————————————-— 0 1 1
3470240805 R T 48 —— Thread Trimming Solenoid ————-—— 0 1 1 ZMC04027 ¥ 5% ———— Screw (M4-0.7x6) ————- 0 4 4
3470243711 ARG E ———— Connecting Rod Lever ———-——-————— 0 1 1 7ZMG04117 %% ——— Screw (M4-0.7x10.8) — 0 1 1
3470244100 #if —— Track —————————————————m—m 0 1 1 ZMH05023 9 5 ————— Screw (M5-0. 8x5) ———-—- 0 2 2
3470244200  FH Slide Block ————-—-—————————-—-—-— 0 1 1 ZMH06008 3 5 ———— Screw (M6-0.75x6) ———- 0 2 2
3470244300 ® g - Bushing - 0 1 1 7ZMJ04002 M5 ————— Screw (MA-0.Tx10) ———- 0 3 3
3470244400 ® g Bushing - 0 1 1 7ZMJ04005 M5 ————— Screw (MA-0.Tx12) ———- 0 2 2
3470244501 - Bushing - 0 1 1 7ZMJ04008 5 ————— Screw (MA-0.TxB) ————- 0 2 2
3470244600  *» 7 Zx# 4% —— Knife Driving Lever ——————————— 0 1 1 ZMJ05001 19 5% ————— Screw (M5-0. 8x14) ————- 0 2 2
3470244700 HoRFgH —————— Shaft - 0 1 1  ZMJ05002 5 ——— Screw (M5-0.8x12) ——- 0 1 1
3470244800  *» 7 HAF ——- Knife Arm —————————————— 0 1 1 7ZMJ05007 %5 ——— Screw (M5-0.8x16) ————- 0 3 3
3470245000 T #4812 F — Thread Trimming Solenoid Cover —— 0 1 1  ZMJ05012 1355 ———- Screw (M5-0.8x14) ————- 0 1 1
3470245600 E ¢ Bushing ————————— 0 1 1 ZSB09040 35 ——— Screw (9/64-40x3.5) — 0 2 2
3470245700 ML #GH#A - Knife Cam Arm —————————— 0 1 1 ZSB11029 %% ——— Screw (11/64-40x7) —— 0 1 1
3470245800  iEdrgh ———— Shaft - 0 1 1 ZSB11043 M5 ———— Screw (11/64-40x4) —— 0 1 1
3470245900  iEdr Roller ————————————mmmmmmmm 0 1 1 ZSBI2143 M5 ———— Screw (3/16-32x6.7) —— 0 1 1
AC4413-0A  B#A i —— Roller Support —-—-—-—-—-—-—-—---— 0 1 1 7ZSc06011 5% ——— Screw (3/32-56x2.2) — 0 2 2
PC6049-032A 434 ————— Needle Hole Plate ———————————— 0 1 1 ZSG09037-A %%t ————— Hinge Screw —----——-————- 0 1 1
PC6049-0H &34 ———- Needle Hole Plate ———————————— 0 (1) (1) ZSK16036 19 5% ————— Screw (1/4-40) ———————— 0 1 1

N
(€3]



PC6049—0A(34700-1/3)
PC6049—0H(34700-5) ‘%

26

M.CSA-34704 %) +tn##4# (=) THREAD TRIMMER MECHANISM (3)
ZSC06011—¢ 21104005ty 3470 - 1A

M CO40274?

ZMJ06002

3470245400
PC6050—0A
P
///
-
. e ' ZMB04068
[ //’ Y
H | : °Z;£<;///' ZME04006—&
PCE111—0A—W— ' QZQ~ 3470606200
| ™ _SH——7MJ04001
7SB09040
GFF———345024321o(t=o4) o 3470245301
7SK16036 i 3450243220(t=0.5)
3450243230(t=0.6) \m@
PC6118—0A | 3450243240(t=0.7) 3470240902 \ 04068
PCB113— ! 3450243250(=0.8 3470242001 SWRBH5-R
3450245004 -| 3450243260(=0.9
! % PCoTIo-0A C—75611095
r4 | qﬁ»———zsso9037—A
[*\\‘ ZMLO5002
3450243404 |
ZSB11043-—4é9 3470243702
WAQ40010
7ZSB11029

5470243705



H. CSA-3470 ,i 7|

8484 (= ) THREAD TRIMMER MECHANISM (3)

ZEwm FE 44 Name of Part 5 oo oo FEERA FE 4 Name of Part SR =
Part No = S S Part No = £ S
3450243210 -~ #. ®(t=0.4) Washer (t=0.4) ~————————— 0 (1) (1) WA040010 L 4 % ——— Washer ———————- 0 1 1
3450243220 T #. ®(t=0.5) Washer (t=0.5) ~—————————— 0 (1) (1) ZMB04068 ¥ 5% ———— Screw (M4-0.7x7) ————- 0 3 3
3450243230 T #. ®(t=0.6) Washer (t=0.6) ~—————————— 0 (1) (1) ZMC04027 ¥ 5% ———— Screw (M4-0.7x6) ——-——- 0 4 4
3450243240 T #®(t=0.7) Washer (t=0.7) ~————————— 0 1 1 ZME04006 ¥ 5% ————— Screw (M4-0.7x12) ——- 0 1 1
3450243250 T #. ®(t=0.8) Washer (t=0.8) ~————————— 0 (1) (1) 7ZMJ04001 ¥ 5% ———— Screw (M4-0.7x8) ————- 0o 2 2
3450243260 T #.®(t=0.9) Washer (t=0.9) ——F——————— 0 (1) (1) ZMJ04005 ¥ 5% ———— Screw (M4-0.7x12) ———- 0 4 4
3450243404 i 4E ———— Link ——————F—————— 0 1 1 ZMJ06002 ¥ 5% ————— Screw (M6-1.0x15) ———- 0 2 2
3450245004 g4 ———— Link ——————F—————— 0 1 1 ZML05002 W Nut —————————- 0 (1) (1
3470240902 A #EF 5L Bracket ~———————————— 0 1 1 ZSB09040 ¥ 5% ————— Screw (9/64-40x3.5) — 0 2 2
3470242001  SpH e —————— Thread Trimmer Driving Lever ——— 0 1 1 7ZSB11029 W3k ————— Screw (11/64-40x7) ——— 0 1 1
3470243702  tr &g E ———— Connecting Rod Lever ~———————— 0 (1) (1) ZSB11043 W3k ———— Screw (11/64-40x4) —— 0 1 1
3470243705  *r &% 2 ——— Connecting Rod Lever Asm. ——————— 0 1 1 ZSC06011 W5k ————— Screw (3/32-56x2.2) — 0 2 2
3470245301 R RBFE ——— Sensor Perceive Plate ———————— 0 1 1 ZSG09037-A % 5% —————— Hinge Screw —————- 0 1 1
3470245400 @R B L ¥F 4 - Sensor Mount ——————————— 0 1 1 ZSG11095 ¥ 5% ————— Hinge Screw —————- 0 1 1
3470606200 E R B Sensor ——————————————— 0 1 1 ZSK16036 ¥ 5% ———— Screw (1/4-40) ————- 0 1 1
3470730105B # &5 £ & —— Pulse Motor Asm. —————————— 0 1 1
BWRBH5-R B Joint ————————— 0 (1) (D)
PC6049-032A 434 ———- Needle Hole Plate ——————— 0 1 1
PC6049-0H B3 Needle Hole Plate ————————— 0 (1) (D)
PC6050-0A A Needle Plate ———————— 0 1 1
PC6110-0A R Movable Knife ————————— 0 1 1
PC6111-0A-W ®H =7 ¥ —— Fixed Knife ——————————— 0 1 1
PC6113-0A s Link ——————F————— 0 1 1
PC6118-0A hE Movable Knife Collar —————— 0 1 1

27



H.CSA-3470% %] &4 H(ww) THREAD TRIMMER MECHANISM (4)

ZMJ05007

ZSC06011 ZMC04027 —
_S»—/MHO05025 3470|:| DACFH
PC6049—-0A(34700-1AC/3AC) 3470245700
PC6049—0H(34700-5AC) ZMJ04002

3470860104 WAQ80006

\Q\f3470245900 3470245000 /ﬁé
N3470245800

REO0O0070

34702456004@
—

AT X
3470862300 T\
| 3470862200 3470244700—] | \\‘

7SB06006 N,

3470862100

T

Ji
. | vaOSOooz—@’

|

PC6111—OA—W/

b3

7MJ0501 22—
A\ ZMJ05001

( 2SB09040 s 3470244400 ~
s 3470861008 WA099008——Qy~ 3470240805
7SK16036 3450740300—@ ~
T < 2N
PC6118—0A r - ~.
\
PCE113-0A 3450243210( |
! 3470244300
3450245004 | T 3450243220( | | ZMJO5OOZ—%
@ 'l 3450243230% |
| | 3450243240 ! AC4413—0A
3450243404—¢ | | 3450243250(=0.8 | TC08008200——
|| 3450243260(=0.9 | ZMJ04008—<¥ | o) 5470244600
L ' - ZMJ05007
7SB11043— PCETIO=0A | 3470244800— O
WA04001 01 7SGO9037—A | e
ZSB11029 /—) 7
L
7 é 470244200 ZMJ04005
e ZMJ05007
o 3450241200
ZMHOB006

ZMGO4117
28



H. CSA-3470 /% |

8484 (2 ) THREAD TRIMMER MECHANISM (4)

PERA O ORE LR Name of Part SR é 254 % 2 L4 Name of Part - é é
Part No =~ S S Part No = £ S
3450241200 ¥ -——————— Spring ———————————————— 0 1 1 PC6049-032A &3t —— Needle Hole Plate ———— 0 1 1
3450243210 T #®(t=0.4) Washer (t=0.4) ~————————— 0 (1) (1) PC6049-0H 4+3-4% —— Needle Hole Plate ———- 0 (1) (1
3450243220 = % ®(t=0.5) Washer (t=0.5) —————————— 0 (1) (1) PC6I110-0A  7&#7 % - Movable Knife ————--——- 0 1 1
3450243230 = % E(t=0.6) Washer (t=0.6) —-————--—---—--—— 0 (1) (1) PC6111-0A-W ® % % - Fixed Knife —————- 0 1 1
3450243240 = # E(t=0.7) Washer (t=0.7) ———————— 0 1 1 PC6II3-0A  wfs ———- Link —— - 0 1 1
3450243250 T #. ®(t=0.8) Washer (t=0.8) ~————————— 0 (1) (1) PC6118-0A g ———— Movable Knife Collar —— 0 1 1
3450243260 =% ®(t=0.9) Washer (t=0.9) ———————— 0 (1) (1) RE000070 E#% — E-ring ————————————- 0 1 1
3450243404 @t ---—-—--— Link ———m 0 1 1 TC08008200 %% ————- Collar —————--———————m 0 1 1
3450245004  #{% —————-— Link ————mm 0 1 1 WA040010 < #® — Washer ————————————- 0 1 1
3450740300 *# ® ————— Washer ——————————————— 1 1 1 WA050003 T # [ —— Washer ——-———————- 0 1 1
3470240700 ¥ #*% —————— Cushion —————————————————————— 0 1 1 WA080006 T @ ——— Washer ——————————————— 0 1 1
3470240805 *r s T #é4s —— Thread Trimming Solenoid ————————- 0 1 1 WA099008 T # 8 --—— Washer ————————————— 0 1 1
3470243704 7 g AE ————- Connecting Rod Lever ———————————— 0 1 1 ZMCco4027 19 5% ————— Screw (M4-0. 7x6) —————- 0 4 4
3470244100  #1f ———-——— Track - 0 1 1 ZMG04117 35 ——— Screw (M4-0.7x10.8) — 0 1 1
3470244200  FH. - Slide Block ——————--——————-—-—-—-— 0 1 1 ZMH05023 % 5 ————— Screw (M5-0.8x5) —————- 0 2 2
3470244300 % ¢ -——-——— Bushing ———————————— 0 1 1 ZMH06006 5 ——— Screw (M6-0.75x6) ——- 0 1 1
3470244400 % ¢ -——-——— Bushing ——————————— - 0 1 1 ZMJ04002 5 ——— Screw (M4-0.7x12) ——- 0 3 3
3470244501 % ¢ -——-——— Bushing -~ 0 1 1 ZMJ04005 5 ———— Screw (M4-0.7x12) ———- 0 2 2
3470244600 *» 7 B#+ ¥ —— Knife Driving Lever ———————————— 0 1 1 7ZMJ04008 33 %5 ———— Screw (M4-0.7x6) ————- 0 2 2
3470244700  HRFgh —--—— Shaft -~ 0 1 1 ZMJ05001 5 ——— Screw (M5-0.8x14) ——- 0 2 2
3470244800  *» 7 HAF —— Knife Arm 0 1 1 ZMJ05002 19 5% ————— Screw (M5-0. 8x12) ————- 0 1 1
3470245000 7 #é4#is F ——— Thread Trimming Solenoid Cover ——— 0 1 1  ZMJ05007 ¥ 3% ———— Screw (M5-0.8x16) ———- 0 3 3
3470245600 % ¢ -——-——— Bushing ———————————————— 0 1 1 ZMJ05012 3 5 ———— Screw (M5-0.8x14) ———- 0 1 1
3470245700 o R LEHAF - Knife Cam Arm ——————————mm— 0 1 1 ZSB06006 35 ——— Screw (3/32-56x2.3) — 0 2 2
3470245800  jEtrdh —--— Shaft 0 1 1 7ZSB09040  #%3% ————- Screw (9/64-40x3.5) — 0 2 2
3470245900  jE4r ————-——— Roller ———————-m 0 1 1 ZSBI1029  #%s ————- Screw (11/64-40x7) ——— 0 1 1
3470860104 445 (% &) —— Needle Plate Com. ——————-——-———-—— 0 1 1 ZSB11043 W% ————— Screw (11/64-40x4) ——- 0 1 1
347086100B @ {% % ——-——— Link Asm. ————————————————————————— 0 1 1 ZSBI2143 35 ——— Screw (3/16-32x6.7) — 0 1 1
3470862100 @f% ————-——— Link ————————————mmmmmm 0 1 1 ZSC06011 35 ——— Screw (3/32-56x2.2) — 0 2 2
3470862200  P~it & ——————- Base —————————————mm—mmm e 0 1 1 7ZSG09037-A %% ———— Hinge Screw —————————— 0 1 1
3470862300 4= ¥ -———— Cushion ——————————————————— 0 1 1 ZSK16036 5 ——— Screw (1/4-40) —————- 0 1 1
AC4413-0A @i —— Roller Support ————-—-——-———-—-—— 0 1 1

N
©



H.CSA-3470% %] +tn&# 4% (&) THREAD TRIMMER MECHANISM (5)

35470861600
5470860902

| -
! SN
| % 3470861007
?%\L‘L 75609093
% | | 3470861900

' o
‘5 +|—/_ & | 3470860704
|

ZMJ04005

—%\

BWRBH5—R
ZMLO5002

|/
75609064—® é /

30

3470243715

3470L_-[_JACH

3470245605
ZMJOB002

/Aﬁﬁr——ZMBO4OZZ
P

~

<: 5470245402

5470606200
Z/MED04006

N 347024530A
: ‘\ G ZMB04068

ZSG11095

3470243712



H. CSA-3470 ;& 5] *» &4 (7 ) THREAD TRIMMER MECHANISM (5)

pIRE WA SR A - Name of Part 0 o o FEsim F# Lf Name of Part 9 5 5
Part No = S £ Part No = £ S
3470240903 A dF 5 Bracket ~———————————— 0 1 1 BWRBH5-R &8 —-— Joint —————————- 0 (1 (D
3470242000  sgds e —————— Thread Trimmer Driving Lever —————- 0 1 1 ZMB04022  4%3% —————— Screw (M4-0.7x15) ——- 0 2 2
3470243712 &g ——— Connecting Rod Lever ——---——----—— 0 (1) (1) ZMB04068  &%%% ————-— Screw (M4-0.7x7) ————-- 0 1 1
3470243715  *r &g f: 2 — Connecting Rod Lever Asm. ——————-—— 0 1 1 ZME04006  £%3% ————-— Screw (M4-0.7x12) ————- 0 1 1
3470245304 R v ————— Sensor Perceive Plate ———————— 0 1 1 ZMJ04001 ¥ 5% ————— Screw (M4-0.7x8) ————- 0 2 2
3470245402 @R F A 44 - Sensor Mount ————————————————— 0 1 1 ZMJ04005  #%3%% ————— Screw (M4-0.7x12) ——- 0 4 4
3470245605 ®F —————— T D 1 —— 0 2 2 ZMJ06002 %3k ————— Screw (M6-1.0x15) ———- 0 4 4
3470606200 #FR F ———— Sensor ——————————————————————————— 0 1 1 ZMLO500Z2 &%ty ——— Nut ——————————- 0 (1 (D
3470730307 &8 iEe —— Pulse Motor Asm. —————————— 0 1 1 ZSB09010 1R 5% ————— Screw (9/64-40x4.5) — 0 1 1
3470860304 #t&(%¥ &) -—— Link Com. —————————————— 0 1 1 ZSB09044 %%k ———— Screw (9/64-40x5.3) — 0 2 2
3470860704  4is (% &) —— Clamp Com. —————————————————————— 0 1 1 75609064 413k —————— Hinge Screw——————————- 0 2 2
3470860902 fo4p —————— Plate -————————————— 0 1 1 ZSG09093 %%k ————-— Hinge Screw ————————- 0 1 1
3470861007 it ——— Link Asm. —————————————— 0 1 1 ZSG11095 13 %% ————— Hinge Screw ———-——-—- 0 1 1
3470861404 B~ 5 —————— Base ~——-————————— 0 1 1

3470861600 EF ———- Spring ————————————————— 0 1 1

3470861700 EFH § ——- Spring Hook —--—————————————————— 0 1 1

3470861900 T EE ————— Washer ———————————————— 0 2 2



H. CSA-3470 % 31

g & #E(55) THREAD TRIMMER MECHANISM (6)

¢ g ZSCO6011 szowm S4T0C AR
6‘4 PC6049—0A(34700—1AE /3AE) _®—7MH05023
, PC6049—0H(34700-5AF) 3470245700
| ? .
- ! 3470245900 ZMJ04002
ZMC04027 Q
? | g— wmaooosj . 3470245000
s | RE000070 3470245800
3470860120 ! :
o° @ 3470245600
=) 5 P
\ SONN
) S 3470244700— TN\
\ - A\ Y
. N/
PCGM—OA—W:Hj| HA050003 _\é—{/
el - /
- zMJos012—e» 1
£3B09040 | A\ ZMI05001
3450243210(t=0.4) &
Z5K16036 345024322C)Et=0 5% WA%%%%?;MOO
PCB118—OA | 3450243230(t=0.6 l\j 3470240805
! 3450243240(t=0.7) ! 3450740300
PC6113— | 3450243250(=0. 8; | S
3450245004 ' 3450243260(=0.9 i 3470244300\ \/_/ ~.
PC6110—0A ! ~.
| ZMJ05002 — &gy,
Z5608057=A |TC08008200 ]
" ZM04008 | AC4413—0A
ZMGO4117 | _g®—ZMJ05007 3470244600
i3470244800
l //’
3470243711 §
- ) ,
3450243404 i3512143 | 3470244100
S Ly ® W % 3470244200 7MJ04005
/5B11043 . \\\ ! IMJ05007
NN\ 3450241200

WA04001 oj
7SB11029

32

% 3470244501
ZMHO6006



H. CSA-3470 ,i 7|

8484 (> ) THREAD TRIMMER MECHANISM (6)

Bsam R 44 Name of Part 0o o RFEERA FE L4 Name of Part 5 5 o
Part No = S S Part No = £ S
3450241200 HEEF ————— Spring ———————————————— 0 1 1 PC6049-0H 434 ——— Needle Hole Plate 0 (1) (D
3450243210 T # ®(t=0.4) Washer (t=0.4) ~————————— 0 (1) (1) PC6110-0A =% 7 % - Movable Knife 0 1 1
3450243220 T #. ®(t=0.5) Washer (t=0.5) ~—————————— 0 (1) (1) PC6111-0A-W ®=z7 % - Fixed Knife ———— 0 1 1
3450243230 T #. ®(t=0.6) Washer (t=0.6) ~—————————— 0 (1) (1) PC6113-0A g —— Link ——————— 0 1 1
3450243240 T # ®(t=0.7) Washer (t=0.7) ~————————— 0 1 1 PC6118-0A g ———— Movable Knife Collar —— 0 1 1
3450243250 T #. ®(t=0.8) Washer (t=0.8) ~————————— 0 (1) (1) RE000070 Ei% — E-ring ————— 0 1 1
3450243260 T #.®(t=0.9) Washer (t=0.9) ——F———————— 0 (1) (1) TC08008200 =3 ———- Collar ———————— 0 1 1
3450243404 g4 ———— Link ——————F—————— 0 1 1 WA040010 L 4 % -— Washer ———————— 0 1 1
3450245004 g4 ————— Link ——————F—————— 0 1 1 WA050003 T 4 % -— Washer ———————— 0 1 1
3450740300 T H B —— Vasher ————————————— 0 1 1 WA080006 T 4 % -— Washer ———————— 0 1 1
3470240700 s rE Cushion ~————————————— 0 1 1 WA099008 T 4 % -— Washer ———————— 0 1 1
3470240805  *r s 7 4% —— Thread Trimming Solenoid ————— 0 1 1 ZMC04027 ¥ 5% ———— Screw (M4-0.7x6) 0 4 4
3470243711 s ——— Connecting Rod Lever ———————— 0 1 1 ZMG04117 W 5% ———— Screw (M4-0.7x10.8) — 0 1 1
3470244100 #uf ———— Track ————————————"——— 0 1 1 ZMH05023 ¥ 5% ———— Screw (M5-0.8x5) 0o 2 2
3470244200  FH. ————— Slide Block —————————— 0 1 1 ZMHO6006 ¥ 5%k ———— Screw (M6-0. 75x6) 0 1 1
3470244300 ®F ————— Bushing ~—————F———+———— 0 1 1 ZMJ04002 ¥ 5% ———— Screw (M4-0.7x10) 0 3 3
3470244400 =2 F ————— Bushing ~—————F———+———— 0 1 1 ZMJ04005 ¥ 5%k ———— Screw (M4-0.7x12) 0o 2 2
3470244501 2 §F ————— Bushing ~—————F———+———— 0 1 1 ZMJ04008 ¥ 5% ———— Screw (M4-0.7x6) 0 1 1
3470244600 *» 7 ZF# & —— Knife Driving Lever ———————— 0 1 1 ZMJ05001 ¥ 3% ———— Screw (M5-0.8x14) 0 2 2
3470244700  HAFHH ———— shaft ————————————— 0 1 1 ZMJ05002 ¥ 5%k ———— Screw (M5-0.8x12) 0 1 1
3470244800  *» 7 HAF ——— Knife Arm ————————"——— 0 1 1 ZMJ05007 ¥ 5% ———— Screw (M5-0.8x16) 0 3 3
3470245000 7 R4 F —— Thread Trimming Solenoid Cover —— 0 1 1 ZMJ05012 ¥ 3% ———— Screw (M5-0.8x14) 0 1 1
3470245600 ®§F ————— Bushing ~—————F———+———— 0 1 1 ZSB09040 ¥ 5% ———— Screw (9/64-40x3.5) — 0 2 2
3470245700  *r s LA - Knife Cam Arm —————————— 0 1 1 ZSB11029 ¥ 5% ———— Screw (11/64-40x7) -—— 0 1 1
3470245800  Etrdh ———— shaft ————————————— 0 1 1 ZSB11043 ¥ 5% ———— Screw (11/64-40x4) —— 0 1 1
3470245900 Bt ———— Roller —m——————————— 0 1 1 ZSB12143 ¥ 5% ———— Screw (3/16-32x6.7) — 0 1 1
3470860120 44 ———— Needle Plate ~——————————— 0 1 1 ZSC06011 ¥ 5% ———— Screw (3/32-56x2.2) — 0 2 2
AC4413-0A B ——— Roller Support ———————————— 0 1 1 ZSG09037-A #% 3% -———- Hinge Screw ———— 0 1 1
PC6049-032A 434 ——— Needle Hole Plate ——————— 0 1 1 7ZSK16036 ¥ 5%k ———— Screw (1/4-40) 0 1 1

w
w



H.CSA-3470% 3] & #H(+) THREAD TRIMMER MECHANISM (7)

ZMC04008
3020204600
5020204301

3470204101 3020205100

5020205200
/MB03025

—WA030020

ZMB03001 |

3020204403—&

ZMGO4119—

| : 3470863300
i <r L~ 3470863200
| 1

3470863100

3470 - JAEA

3470245606

ﬁﬁr——ZMBO4022
/MJ06002 )
<

3470245402

3470240904
3470606200

ZMJ04001 ZMEQ4006
3470242004 # 347024530C
X gg——7MB04068

~

N

BWRBH5-R
ZML0O5002

Z5G11095

31

3470243713

5470243716




H. CSA-3470 ;& 5] *» &4 (- ) THREAD TRIMMER MECHANISM (7)

pIRE WA SR A - Name of Part 0 o o FEsim F# rf Name of Part SRR
Part No = S £ Part No = £ S
3020204301  #hE —————- Bushing ~————————-———— 0 (1) (1) WA030020  *#® -—— Washer —————————- 0 (D (D
3020204403 4 ————- Plate -—————————— 0 (1) (1) ZMB03001  #%3%%k -———— Screw (M3-0.5x4) —-———- 0 (D (D
3020204600 & B ————- Washer ——--———-—————————— 0 (1) (1) ZMB03025  #%3%k -———— Screw (M3-0.5x5) —————- 0 (D (D
3020204701  #4EE ———- o e e —— 0 (1) (1) ZMB04022  #%3%% -———— Screw (M4-0.7x15) ———- 0 2 2
3020205100 EF —————- Spring ———————————————————— 0 (1) (1) ZMB04068  #%3%% -———— Screw (M4-0.7x7) —————- 0 1 1
3020205200 i ————- Connecting Plate ——————————————— 0 (1) (1) ZMC04008  #%3k ————— Screw (M4-0.7x5) ————- 0 (1 (D
3470204101  F HF ————- Plate -—————————— 0 (1) (1) ZME04006  #%3%% -———— Screw (M4-0.7x12) ————- 0 1 1
3470240904 Ao - Bracket -~——————————— 0 1 1 ZMG04119  #%3%% -———— Screw (M4-0.7x6) ————- 0 (D (D
3470242004  BRds e —————— Thread Trimmer Driving Lever —————- 0 1 1 7ZMJ04001 5% ————— Screw (M4-0.7x8) ————- 0 2 2
3470243713 L s {E ———- Thread Clamp Link —————————— 0 (1) (1) 7ZMJ04005  #%3% ————— Screw (M4-0.7x12) ——- 0 4 4
3470243716 % &4 e —— Thread Clamp Link Asm, ———————- 0 1 1 ZMJ06002  £%%% ————-— Screw (M6-1.0x15) ————- 0 4 4
347024530C  w i ————- Fixed plate ~———————-—-——— 0 1 1 ZML05002 &%ty ——— Nut ——————- 0 (D (D
3470245402 A ¥ ————- Support Plate ——--———-——--———— 0 1 1 ZSG11095  #%3% -———— Screw (11/64-40x14.5) - 0 1 1
3470245606 E¢F —————- Bushing ~————————-———— 0 2 2
3470606200 @R F ———— Sensor ———————————————————————————— 0 1 1
3470730309 A smH# &8 E - Pulse Motor ————————— 0 1 1
3470863100 A ——————- Plate -—————————— 0 (L (D
3470863104 A M —————— Thread Clamp Asm. ————————————————— 0 1 1
3470863200 i —————- Connecting Plate ————-———-————— 0 (L (D
3470863204 i fs e —————- Link Asm. —————————————————— 0 (L (D
3470863300 &M ————- pin -————+—""-——— 0 (L (D
3470863700  FHm —————- Plate -———————————— 0 (L (D
BWRBH5-R FHE Joint ~———————————— 0 (L (D

35



[.CSA-3470% 7] ¥ ##&(—) FEED MECHANISM (1)

3450158300(3470—10/500)(34700-10/50)
PC4193—0A(3470—30)(34700- 30)

3470159004
ZSB11022—@p_
_© 3470155200

RE000070—R_ \ \/

T ® 2N\ .

3430158430 05002 3470256600

3450158440 )

3450158450 ~e——7MBO3012

WADB9001
PC4192—0A

3450158300(3470—10/500)(34700-10/50)
PC4193—0A(3470-30)(34700-30)

34701532B0(3470—10)(3470010)
34701532C0(3470—30)(34700- 30)
34701532A0(3470-50)(34700-50)

34501532B1(3470—10)(34700-10)
PC4185—0A(3470—-30)(34700-30)

34501532A1(3470—50)(34700-50) - 3470158600
3470154100 5470159104
ZSB09050 ZSA08003

\@@—25511022

34501532B2(3470—-10)(34700-100)

PC4185—1A(3470-30)(34700-30) 3450158410

_ 34501532A2(3470—50)(34700-50 3450158420
PC4186—0A / ( )( ) %2‘%81822{28 RE000070
75C11036——g% 3450158450
A ) 3470154200
zscnoog—f;@/ 7SC11009
?’ PC4181—0A
A\ 7SC11009

5450141200

36



[. CSA-3470 /% =

i #4484 (- ) FEED MECHANISM(1)

F RS ORE LM Name of Part 9 8 B Fe®am FE L4 Name of Part ==
Part No = 5 & Part No S £ =
3450141200  FFER ———— Guard ————————— 1 1 1 PC4192-0A 3EE¥H 3 — Spring Hook ————————— T 1 1
3450153201 v #( %) ————- Presser Foot (Left) ———-=------=- () (1) (1) PC4193-0A ¥ —— Spring ——— e 2) (2) ()
3450153242 # (%) ————- Presser Foot (Right) ———————————- (1) (1) (1) RE000070 E4c% —— E-ring — 5 9 9
34501532B1 4 #(z) ———- Presser Foot (Left) —————————————- (1) (1) (1) WA0B9001 % —— Washer ——————————— L1 1
34501532B2 4 (%) ———— Presser Foot (Right) ———————— (1) (1) (1) 7ZMB03012  #1% ———— Screw (M3-0.5x3.3) ——— 2 2 9
3450158300  SE§ —————-— Spring ——————————————— 2 2 2 ZMJ04001 %3 ———— Screw (M4-0.7x8) ————— 2 92 2
3450158410 T H B - T S e —— (2) (2) (2) ZMJ06002  #%3% ————— Screw (M6-1.0x15) ———- 11 1
3450158420 T H B T S e —— 2 2 2 7SA08003 %3 ————— Screw (1/8-44x3.6) —- 2 2 2
3450158430 5L ] —————— Washer ——------------mmmmmmmmmm (2) (2) (2) ZSA15021 9 5% —————— Screw (15/64-28x4.5) —— 1 1 1
3450158440 T H B T S e —— (2) (2) (2) ZSB09050  #73% ————— Screw (9/64-40x7) ———- 4 4 4
3450158450 T H B LT S e — (2) (2) (2) ZSB11022 %35 ———— Screw (11/64-40x7) ——- 4 4 4
3470153240 0 %rie, ————— Presser Foot Asm. -—---------m-mmmm- (1) (1) (1) ZSCI11009 2% ————— Screw (11/64-40x8.6) —— 4 4 4
34701532B0 42 #rie. ——————- Presser Foot Asm. -~ 11 1 7SC11036 1% ———— Screw (11/64-40x14) — 3 3 3
34701532C0 4 %rie ———— Presser Foot Asm, ———————————— (D (1) )
3470154100 B %4 B —— Slide Plate B —————————— 2 9 9
3470154200 B %4 A-—  Slide Plate A —————————— 1 1 1
3470155200 X #FHF ————- Support Plate ———————-—————— 1 1 1
3470158600  4* & —-———— Presser Arm ————————————— 1 1 1
3470159004  #* #rf 45 -— Presser Arm Lever Plate ———-—————- 1 1 1
3470159104 4 #rf 4% -— Presser Arm Lever Plate ————————- 1 1 1
3470256600  fo B F - Hidden Plate ———————-———————————— 1 1 1
0BS00080 WK Steel Ball ——————————— 707 7
PC4181-0A fo %4 5 (+ ) - Presser Arm Lever (Right) —————— 1 1 1
PC4182-0A 4o %45 (= ) - Presser Arm Lever (Left) ————— 1 1 1
PC4183-0A /&3 A& -———— Ball Retainer —————--——-———-——— 1 1 1
PC4185-0A  Fo % (=) —— Presser Foot (Left) ———————————— (D (D (D
PC4185-1A o (%) ——- Presser Foot (Right) —————-————— (D (D (D
PC4186-0A PR Work Clamp Guide Plate ——————— 1 1 1
PC4190-0A 4 #rif % £ #h - Presser Arm Lever Shaft ———————-—-——- 1 1 1

37



[.CSA-3470% 7] ok ##&(=) FEED MECHANISM (2)

ZMQOB003
ZMC04027
WAOB90OT 3470256200(3470—00)
3470256201(34700-000)
34501532B3(3470—10)(34700—10)— 3470740500(3470- )

PCB051—-0A(3470—30)(34700-30)— 3470740501(34700-0)

34501532A3(3470—-50)(34700-50)—

3450257800
(34700-0/A /C)
3450257600
@—— ZMH06008 :
A - 3450257900
ZMH06008
3470730105A . MBO40CS )
3470257700 < >3

(347OD—|:|/A/C)!
/o su70056500 3470256000 |
Z/SB11082

3500257300
/A\3450257303

ZMB04009 7 (3470A /AD—5APM
PC4272—OA————§? i
| _

PC4271-0A

3470257600
(34700-AC /AE)

3470256001
(34700- AC /AE)

3450257200
/A\3450257203

ZMB03011 (3470A /AD—5APMH)

Q% PCB6062—-0A

ZMB04009—@)|
3420141050
3450257000
3450257001 A\ 5450141030

(3470A /AD—5APMA) )
ZMH06003——&

3450257600 ‘ A\
3470730205A

ZSH16001

3470255300 ZMBO4009

3470257100
/N 3450257101
(3470A/AD—5APMA)

38



[. CSA-3470 /% =

w4 (= ) FEED MECHANISM(2)

FEEE ORE LR Name of Part 9 8 B Fe®am FE L4 Name of Part ==
Part No = 5 & Part No S £ =
3450141010 ¥ ——- Slide Block ————————— 1 1 1 PC4271-0A %48 Tack Width Lever Shaft 1 1 1
3450141020 4 i A ———- Slide Block ———-—---—m-mmmm (1) (1) (1) PCA272-0A 314 ———— Hinge Screw ————————- L1
3450141030 4 if A ———- Slide Block —------mmmmmmoee () (1) (1) PCB051-0A ¥424 —— Feed Plate ———-——- D D D
3450153243 EfHE - Feed Plate ———--—————-—-————————- (1) (1) (1) PC6062-0A b ————— Shaft Ul
34501532B3 i r ——————- Feed Plate ———————————————m 11 1 WAOB9001 %M ——— Washer ——————————— L1 1
3450255700  HEAFAE Feed Lever (V) -————-----—-—————- 1 1 1 J7MB0301l 424 ———— Screw (M3=0.5x8) ———— 5 9 9
3450257000 @R E(X)L 44 Sensor Set Plate (X) ———————— 1 1 1 J7MB04009 i ———— Screw (M4=0.7x6) ———— s 3 8
3450257001 @ B(X)4 #4 Sensor Set Plate (X) ——————--—--- (1) (1) (1) ZMCO4027 414 ——— Screw (MA=0.Tx6) ———— 6 6 6
3450257101 @ B(Y)4 #4 Sensor Set Plate (Y) ——————--—--- (1) (1) (1) ZMH06003 474 ——— Screw (M6-1.0x8) ———— 5 9 o
3450257200 /& ®-(X)& ¥ - Home Position Dog (X) ————-——— 11 1 7MH0600S  #%4% ———— Screw (M6-1.0x6) ———— L4 4
3450257203 & B-(X)E #v4 - Home Position Dog (X) ———————-- (1) (1) (1) ZMJ04002 474 ——— Screw (MA=0.Tx10) ——— 5 9 o
3450257303 & =-(Y) #v4 - Home Position Dog (Y) ——————-—-—- (D) (1) (1) ZMJ04012 474 ——— Screw (MA=0.Tx16) ——— s 8 8
3450257600 % § —---—m- L EEE— 2 2 2 ZMQU6003 M3t ——— Screw (M6-1.0x9.T) —— 1 1 1
3450257800 & i ——————— Gear ——————————mmmmm 1 1 1 ZSB11082 19 5% ————— Screw (11/64-40x6.5) —— 1 1 1
3450257900 & i ——————— Gear —————————————m 1 1 1 ZSH16001 19 5% —————— Screw (1/4-40x6) —————- 9 9 9
3470255300 A iE{EAE ————- Feed Lever (X) ———————————————— 1 1 1
3470256000 b ——— o QP o L1
3470256001 b —— e SHAF —mmm e L1
3470256200 R RApE ———- Feed Presser Plate ———————————— 1 0 0
3470256201  #HFRApE ——- Feed Presser Plate ——————————— 0 1 1
3470256500 #H# HE 5 -——- Feed Guide Plate —————————————— 1 1 1
3470257100 @R ®|(Y)* #4 Sensor Set Plate (V) ————-————- 1 1 1
3470257600 % ’F,‘ —————————— Bush ———m—————— 1 1 1
3470257700 R 5 - Feed Guide ~—-————————— 1 1 1
34707301054 &5 i —— Pulse Motor Asm. —————————————— 1 1 1
34707302054 &5 i ——— Pulse Motor Asm. —————————————— 1 1 1
3470740500 K& FEFHEH Motor Base ———— 1 0 0
3470740501 H & FEFHEH Motor Base ———— 0 1 1
3500257300 & 2(Y)R 4t - Home Position Dog (Y) ————--—-——- 1 1 1

39



J.CSA-3470% 7] & #&4& OIL LUBRICATION MECHANISM

XA300360

APIR0S70
3470352300

3470353900 . XP300370

ZMHO6008
KPo00450
XA300630

5450181 500—®/\_v/ = -
ot ‘

-

—
—
—
—
—
—
—
—
i
—

XB104001——¢_X ~
,/d
3470353600———_1;:E§;é >
ZMBO4OD7_§§é§/ T{ !
XB103002 63§ gég}————x5400053
&5450352800
é%————ZM50201O

10



J. CSA-3470 & 71

# B4 OIL LUBRICATION MECHANISM

E 2 B
Part No

Name of Part

%

Remarks

3450181500
3450352800
3470352105
3470352200
3470352300
3470353600
3470353900
RU010100
XA300360
XA300630
XB103002
XB104001
XB400053
XP300370
XP300450
ZMB02010
ZMB04007
ZMB04009
ZMH06008
ZMJ04008

B 55— e
B 55—
B 55— e
B 55— e
B 55 e

011 Cap ————-
Felt Support ——
011 Tank Asm.-——-
Rubber Bush ——
Holder —————
Felt Support ——
Pin ——————

Nylon Cable Tie

0il Wick ————
0il Wick ———

Felt ——+——
01l Pipe ————-
01l Pipe ————-
- Screw (M2-0.4x3)
- Screw (M4-0.7x5)
- Screw (M4-0. 7x6)
- Screw (M6-1. 0x6)
- Screw (M4-0. 7x6)

— DD = = DN = DN = DN = = DN = = = = DO — — o | 3470-00 0

— R = = DD = DD = DD = = DN e e = N = — o | J4T0A-0 0

— R = = DD = DD DD = e DN e e = N = — o | 34T08-(00

41



K.CSA-3470% 7] EusgsHg WIRING MECHANISM LA

(347<|J—DD) T/ /Zj%: 3470622005
~N
T |l |
A\ 2N ZMJ03005 ] > —H
3470757100A Kl<\ Pot: (3470?—55) s klx\“@ !g
~_ .7~ | .
// \\ | N
~ | \ﬁ% || ZMG04059 3470622006
§\ /? SN “% 3470605500 ZMJ03027 3470757100A
NSt NS D ) 3470605706 —H
E ~ 3470605310
s 1D 3470622105
~N
RUO10100
7 ~=—IMB02012 —F
N 3470605705
A\ ’ S——ZMB05003
3470757100/A 2‘ 3470605300 3470622106
G L "
3{/:/ 7 3470740501(34700-00)

a

|

|

|

|

|

|

|

|

|

|

| |

_S&—/MB04068 )! Oﬁ’éﬁ

3470740500(3470—00)

|
})/ : : : M300620705
/ e
- | | | e
SO ] | | M300611705 | —H
;\—i\g\%é:ﬁd\ | e I\/’/ _#—7MB04068 P
- LF"E —> ) | f 3470622205
\%h, - |
— J' 3470914005 |
|
% 3470622206
|
3470757511(34700-00)
3470757510(3470—00)
3470622305
WA040013 j MBO400S 3470622306
(3470-009)— 34707571 OOA—@ ZMB04009
12 (34700 00) 3470757500 B——r—F&




K. CSA-3470 % |

pestys e WIRING MECHANISM

FEHE R ER LR Name of Part 9 8 B Fe®am FE L4 Name of Part ==
Part No = = S Part No = 5 %
3450604104 @R Fr Sensor Asm, ——————————————————————— 1 1 1 RU0I0I00  ~4¢ %4 Nylon Cable Tie ——— 1 1 1
3450604108  @E Fle —— Sensor Asim. ———-====-=m—m—mmomm e 1 1 1 RU00C-4 §##% — Cord Holder ————————- 2 2 2
3470605300 R M ®#E s - Switch Base ————— 0 1 1 WA039001 T4 ——— Washer —-—————————— 5 0 9
3470605310 it B B £ % - Safety Switch Holder —————————— 1 0 0 WA040013 T4 m® —— Washer ——————————— 6 6 6
3470605400 BB FE e Switch Arm - 0 1 1 ZMB02012 423 Screw (M2-0.4x12) ———- 0 2 2
3470605500  S&F -———--———- Spring ——————————————————————————— 0 1 1 7ZMB04009 % Screw (M4—0.7x6) —————- 6 6 6
3470605600 P M ®F ¥4 - Switch Hold Plate ——————————-—-—-— 0 1 1 7ZMB04068 3% Screw (M40, TxT) ————— 5 3 3
3470605705 M Fle — Safety Switch Cable Asm. ———----———- 0 1 1 ZMBO5003 %% Screw (M5-0.8x7) —————— 01 1
3470605706 fecds f bt ———— Safety Switch ———————-——-—m—— 10 0 ZME05002 4% Screw (M5-0.8x10) ——— 5 9 9
3470605800 efat k¥ - Cover ———————————————— 1 1 1 ZMG04059 b 5k Hinge Screw —————- 0 1 1
3470622005 TP —————— X Motor Encoder Cable Asm. ———---——- 1 1 1 ZMJ03005  #fsk Screw (M3-0.5x6) ——-—- 2 0 0
3470622006 TP —————— Y Motor Encoder Cable Asm. ————-—--—- 11 1 ZMJ03027 ¥k Screw (M3-0.5x13) ———- 2 0 0
3470622105 TRE —— F1 Motor Encoder Cable Asm. ——————— 1 1 1 ZMT03019  #% sk Screw (2.9x6.5) ——————- 2 2 2
3470622106 Rl Term Motor Encoder Cable Asm. —————- 1 1 1
3470622205 RwME ————- X Org. Sensor Cable Asm ———-—-————— 1 1 1
3470622206 T M ————- Y Org. Sensor Cable Asm. ——-——————— 1 1 1
3470622305 wTRE ——— F1 Org. Sensor Cable Asm. ———————— 1 1 1
3470622306 THRE ———— Term Org. Sensor Cable Asm. ———————- 11 1
3470740500 # i 8 iE H 2 Motor Fixed Plate ————————— 1 0 0
3470740501  # i 8iE H 2 Motor Fixed Plate ———————— 0 1 1
3470757100A %45 ® ——————— Encoder ——————————————————— 4 4 4
3470757500  #t# 4 (A) ——- Plate (A) ————————————— 1 1 1
3470757510  #t#+% (B) ——- Plate (B) ———————————— 1 0 0
3470757511  4t# 4% (B) -— Plate (B) ~———————————— 0 1 1
3470914005 FEF W ————- Ground Wire (A) Asm, ——————————— 1 1 1
M300611705  zefatr ——— Machine Head Memory Circuit BoardAsm. 1 1 1
M300620705 ®&MmE ——————- Head Memory Cable Asm. ————————— 1 1 1



P
L.CSA-3470 % %) =445 #% 4% CONTROL BOX MECHANISM
ZMJ08002 ZME04005
WB080002 e WARNOO0708
WA0S80013
WB080002
7ZMK08006 WADS0013
RU25WS—4NS -
M300603604 N 4
WAQ80013 _ I {
WRB0O80002 /MEQO4005 ~
ZMLO800 1 — J/
M300600904 o <
(4
MED4004 M300603204
M30060080A ZMEQ4005 p
) P
ZMEO5004—a. ZMEO4005—8 9)
: WAOB0013
. ZML0O8001 =
Ny - WARNOO0500
M3OO600805/<
Z, ~ //
ZMEQ4005 =2 ~. -
RU25WS—3NS -~ //21 > e
<\ ,’\‘ // -
(/ o i ////
[ L4012 - M300602904
o .
. o
/) / L STEZ00015C M300620405
M300603304 / "~ ZME04005
M30061 0805 P ZMEO4OO5 M300621605 M300620305 M300620905
M300611605 | P
ZME04005 N . * 7 B <3 Egm@
. 1l M300810105 _// M300620805 M300620505 M300621105
e
) o
o . /—// E— ]
M300603500 o M300622005 M300620605 M300621205
gt ZME04005—a =1 =



L. CSA-3470 /% |

#1444 CONTROL BOX MECHANISM

FERAOFECH Name of Part 5 b oo RBewsm R rf Name of Part 0 o o
Part No S S S Part No S £ =
M300600805 & 5% —————- DC Fan Motor ——————-—————- 1 1 1 WA080013  =#.m® —— Washer ——————- 11 11 11
M30060080A % % ## % ——— DC Fan Guard -————————-—-————————— 1 1 1 WARN000500 &rse ———— Cround Mark ————————— 5 9 9
M300600904  F 4= #5% ———— Cushion —————-—-—mmmmmmmmm - 4 4 4 WARNOOOTO8 ®rge ————v Caution Label ———————— L1
M300602904 4148 ~ 4 —— Control Box Asm. —————-————-—-——— 1 1 1 WB0S0002 % % ® — Spring Lock Washer ~—— 7 7 17
M300603204 #1441 ¥ —— Rear Cover Asm, -——-—--—------—-——- 1 1 1 7ME04004 484 ——— Screw (MA=0.7x35) —— A4 4
M300603304 4r=#l4+= ¥ -— Front Cover Asm. ————————————— 1 1 1 ZME04005 ¥ 5% ————— Screw (M4-0.7x8) ———- 31 31 31
M300603500 M "‘%:i; — Cover Plate ————————— 1 1 1 ZME05004 iﬁl % ————— Screw (M5—0 8X12) _____ 3 3 9
M300603604  #:#14a 8~ 4 - Bracket Asm. - 11 1 7MJ08002  #1% ———— Screw (M8-1.95x30) —— 4 4 4
M300610105 % A ——— Power Supply Circuit Board Asm.-—— 1 1 1 ZMJ08010  #%%% ————-— Screw (M8-1.25x40) -— 1 1 1
M300610305 414 ———— Control Circuit Board Asm, ——————- 1 1 1 ZMK08006  #%3% —————— Screw (M8-1.25x69) ~—— 2 2 2
M300610805 & i£S# 4% -— Servo Motor Driver Circuit Board Asm. 1 1 1  ZML04012 Py - Nut ~——— - 4 4 4
M300611605 RS232C % ——— RS232C Circuit Board Asm. —————- 1 1 1 ZML08001 By Nut —————————- 10 10 10
M300620305 # &M ——r Servo Power (Main) Cable Asm. ———- 1 1 1
M300620405 R &mE ———- Main Power Cable Asm, ——————-————— 1 1 1
M300620505 & &E ————- Servo Power (Pri.) Cable Asm. ————- 1 1 1
M300620605 ® #iE ———r Servo-Power Control Cable Asm.-— 1 1 1
M300620805 % #MmE —————— Pedal Sensor Cable Asm, ———-——————- 1 1 1
M300620905 R &mE ———- Servo-Main Cable Asm, ———————————— 1 1 1
M300621105 T & ———-— Servo-Motor Cable Asm, —————-—————— 1 1 1
M300621205 & &l ———- Servo-Encoder Cable Asm., ———————--- 1 1 1
M300621605 % &Rl ——— AC Power Cable Asm, ——————————————- 1 1 1
M300622005 T #RE ———- RS232C Cable Asm, ————————————————m 1 1 1
M300675106 K= # 91 B —— Pedal Sensor Asm. ———-—-—————————— 1 1 1
RU25WS-3NS T | ¥ —— Cord Clamp ———-——————————————————— 4 4 4
RU25WS-ANS T |# ¥ —— Cord Clamp --———————————————————— 4 4 4
STEZ00015C @ s iF#% % - Bush ————— 111

45



M.CSA-3470% 5] %448 ~ BB & #AE OPERATION PANEL & SWITCH MECHANISM

M300601105

3450712005
M300610405
y
@Q % M300601100 MSOE‘)621 005
- > =
M300601501 % %

16



M. CSA-3470 ik 5| % v 45 ~ B B B 484 OPERATION PANEL & SWITCH MECHANISM

R ORE LR Name of Part = = = % i
Part No = S S Remarks
3450712005 ThAFMEE ——————- Power Switch Asm. ————-——————-—-————— 1 1 1

M300601100 #iv4(E) ——————- Operation Panel Case (Cover) ————————————— () ) (1
M300601105 & iF4le ————— Operation Panel Asm. ————-——--—-—————————————— 1 1 1

M300601400 iR iAFE Panel Stand —————rrr— (H (1)
M300601501 % iv48 &% ——————- Panel Name Plate ~———————————— () ) (1
M300610405  # iT4xF ——————r Panel Circuit Board Asm. —-—————-——— () ) (1
M300621005 & #le - Panel Cable Asm. ————————-—————————mmm (H (1

RU010100 RAHERF Nylon Cable Tie ——————————————————— (L D

ZMT03007 T — Screw (M3-0.5x10) ————————— 4 4

ZMT04006 R — Screw (M4-0.7x20) ————————— 4 4

ZMT05003 I — Screw (M5-0.8x18) ———————— 2 2 2

47



N.CSA-3470% %]  mt#+ ACCESSORIES

(3470A—00)
ZMJ0B021
/ N 3470189800%
TLAO30 ﬁ
A7010—0A XP800430
\ [j | |
A7001—0A TLAO40 3450911700
Ao /\ 3450911500-
3470911800
TLAOS0
WAQE9005
A7010—2A ZML06001
3470913700
A7000—0A N @ )
ZMTOSOO9—?§'W
PC7150—0A TRBO9x10 3450183200 STEZ000170 .
3450354600
ZSB11029 <1106 ”
WA049006 10880
WAOB0017 INDPx17—19(3470—50)(34700-50)
— INDPx17—14(3470-10/30)(34700-10/30)
%HB1086—0A
YD020006
%\I
! Ffzsmzoza
75811029 £ /2
H7151—0A PC7152—0A
ZSL11011 112004 \/

A7012—0A A7012—1A

18

A7012—2A

2040119000

J7050—-0A—-A




N. CSA-3470 s #| ¢ ACCESSORIES

FREE OFE LA Name of Part 0 o oo RERM R A Name of Part 005
Part No = S £ Part No = £ S
2040119000 H#A ———r Head Rest ———————————~ 1 1 1 WA049006 -~ # @B -—— Washer ———————~ (2) (2) (2)
3450183200 v —— Bobbin ——————— 1 1 1 WA060017  *~# @B —— Washer ———————~ (D (1) (D
3450354600 @ ¥ F — Oiler Cap ———————————~ 1 1 1 WA069005  *# @B —— Washer ———————~ 4 4 4
3450911500  #4=p ——— Rubber Hinge —————————————- 2 2 2 XP800430 W E -——— 0il Pipe ——————~ 0 1 0
3450911700 % 4be ——— Head Hinge ——————-————- 2 2 2 YD0O20006  s&E¥ 4 ——— Spring Pin —————- (D (1) (D
3470189800 ;B 4R 5k ————— Screw —————— 0 1 0 ZMJo6021 17 5% ————— Screw (M6-1.0x60) ——- 4 4 4
3470911800 FiRHIR —— Bed Rubber Hinge ——————————- 2 2 2 ZML06001 Wy Nut 8 8 8
3470913700 B iRHIHR — Cushion v 2 2 2 ZNT03009 A% 55 ——— Screw (3. 1x16) ————- 4 4 4
A7000-0A 12K Accessory Box ——————————————- 1 1 1 ZSB11029  ##3%% ———— Screw (11/64-40x7) ——= (4) (4 (4)
AT001-0A dEE Cover ——————————————— 1 1 1 ZSG11062 1 5% ————— Hinge Screw —————————- (D (1) (D
A7010-0A B4+ (1] ) —— Screw Driver (Small) -———————- 1 1 1 ZSK12028  ##3%% —————— Screw (3/16-28) ————- (D (1) (D
AT010-1A R4+ (¢ ) —— Screw Driver (Middle) ——————- 1 1 1 ZSL11011 ity ——— Nut —————— (D (1) (D
A7010-2A R4+ (+ ) —— Screw Driver (Large) ————————- 1 1 1 ZSL12004 i3ty ——— Nut ——————— (D (1) (D
A7012-0A W oE Oiler ———————————- 1 1 1

AT012-1A () Oiler ———————————- 1 1 1

A7012-2A () 0il Can ~————————v 1 1 1

H7151-0A ZrEFE Eye Guard —————————-——- (D (1 D

HB1086-0A = > # ¥ Fl2d Eye Guard Base ~—————————- (D (1 D

HB1088-0A  #F —— Spring ——————————————— (D (1 (D

INDPx17-14 4 ————— Needle -~ (D (1 D

INDPx17-19 4 ————— Needle ——————————- (D (1 (D

J7050-0A-A &% Thread Stand -————-————-————- 11 1

PCT150-0A % 2P #E+H (&) - Eye Guard Asm ——————-——————————- 1 1 1

PCT152-00 % >p#E L #4 Eye Guard Set Plate ———————- (D (1) (D

STEZ000170 Ag Staple —————————— v TT T

TLA030 = 44147 si4=3+ - Hexagonal Wrench Key (3mm) ———- 11 1

TLA040 = 44147 si4= 3+ - Hexagonal Wrench Key (4mm) ————- 1 1 1

TLA050 = 44147 si4= 3+ - Hexagonal Wrench Key (5mm) ————- 11 1

TRB09x10 B v+ 9x10 -—— Spanner 9x10 ——————-—-——~ 1 1 1

49



1518}

0. CSA-3470 % 31

FF My — % & TABLE OF THE WORK CLAMP FOOT

1 No. N 2 3 A 4 54 6 A
L | PC4185—032A | PC4185—022A | 34501532N1 PC4185—-0A PC4185—0H PC4185—-0G
R | PC4185-032B | PC4185—-022B | 34501532N2 PC4185—1A PC4185—-1H PC4185-1G
n
| © © ~Ur © © N -
PRESSER ik Y- AT g PN
Faot e { } { j I J
21 21.4
= 19 18.5 20
PC6051—032A | PC6051—-022A | 34501532N3 PC6051—-0A PC68051—0H PC6051—-0G PC6051—0H PC6051-1G
o —m — ~—— o — -
it o - 5 > p x
FEED PLATE ~ p .
) M) ol 0 ) !
4 < N S/ o /
1.4 24 30.5 - = 21.2 21.8 21.2 21.8]
st
REMARKS
1 No. 7 8 9/6\ 104 11 12 A& 13 /6 14
L 34501532A1 3450153261 PC4185—244A| PC4185—244F | 34501532E1 34501532P1 34501532A5 34501532K1
R | 34501532A2 34501532G2 | PC4185—244B | PC4185—244G| 34501532E2 34501532P2 34501532A6 34501532K2
HH A o A /7
PRESSER W L9 1] po 9 oy l r—‘ UL W Lo
o | e fJ = | == e | e [ | J| ==
27 27 27.4 28 39 40 47 43
34501532A3 | 34501532G3 | PC605S1—224A | PC6051—244G| 34501532E3 | 34501532P3 34501532A7 | 34501532K3
25
< P 1 g ~— ~ ~— ~—
EH | Eomiliing o S - 5
- mmm— 0 : A !
FEED PLATE = =i - ] o : aillE g
J w i w J ) / ) J /
| 27.4 | 372 28 39 104 |42 43.4
= i HHiR T
REMARKS SPECIAL PARTS SPECIAL PARTS SPECIAL PARTS




0. CSA-3470 % 31

FF My — % & TABLE OF THE WORK CLAMP FOOT

# No. 15 16 17 18 19 208\ 21 /A 22
L 3450153211 34501532J1 34501532H1 PC4195-895 PC4195—-519 | PC4195—5183A | 34501532L1
R | 3450153212 34501532J2 34501532H2 | PC4196—895 PC4196—519 | PC4196—519B | 34501532L.2
" Y% SSﬁ y 2
/ ) o o
PRESSE_SOT | m. - rr”l__l”yI - rl‘”l__J’\L: _ l,r”t__rﬁﬂI [_rﬂ__r‘l_ *‘ .
U L N l y | I | J | = |
5.6 T 56 30.08 35 39 45 24.6
3450153213 34501532J3 34501532H3 | PC6051—895 PCB051—-519 | PCBO51—518A | 34501532L3
- ~ ~—%R —
|
i d |\/w 25
FEED PLATE 7 - <~ [0l == S| ARNE
= ~N
5.6 5.6 30.08 40.48 ?T/ % 3 e
5
REMARKS
1 No. 23 24 25 26 27/ 28/6\ 29 30
L 3450153201 34501532C1 3450153281 34501532F1 34501532X1 34501532Y1
R 34501532D2 34501532C2 34501532B2 34501532F2 34501532X2 34501532Y2
4
4 =
i e F\ﬁ g
PRESSER
FOOT % % % k\ N 2 J .R
< &, <, N %, . , o
21 28
3450153203 34501532C3 34501532B3 34501532F3 34501532X3 34501532Y3
7
HbE s s _
— :
FEED PLATE i" i_ k\ i i, 8 N

fiesx
REMARKS




P.CSA-3470% %) EMBREMH—% %k TABLE OF THE OPTIONAL PARTS
e 4 BaE

3450153271 5 —
/SKOR&012 FlNGERI GUARD

L | zsB11022
WAQ40014 . o

< PC1233—0A

34501532722
ZsKoso12 & = (/N

R | zsB11022
WA040014

HFR
FINGER GUARD

L | 3450153371

A A 3 3450141200
T = ( KiRA)
R | 3450153372
SRR EIR
FEED PLATE BLANK FINGER GUARD
43
3450153273 3450141201

e p (PR

SHHIR

NEEDLE HOLE PLATE PCB049—0A (o1.7:#%)

PC6049—0H (82.3)

L—h PC6049—0G (92.8)

PC6049—-032A (21.7)

3450112500 (92.4)

3450112510 (23.2++#)

3450112520 (93.2)




Q. CSA-3470 ,& 5] % * 5ia% 2t | #c¥tpe  NUMERICAL PARTS-LIST

F R T [F 5 FH |F 5 R TH |7 A5 T i
PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE
2040119000 48 3450158450 36 3450257200 38 3470115400 2 3470152100 12
3020204301 34 345018130001 | 14,16 [|3450257203 38 3470115500 2 34701532A0 36
3020204403 34 3450181500 40 3450257303 38 3470119600 2 34701532B0 36
3020204600 34 3450183200 14, 16, 48 [3450257600 38 3470119700 2 34701532C0 36
3020204701 34 3450185000 14,16 1|3450257800 38 3470120100 8 3470154100 36
3020205100 34 3450185604 14,16 1|3450257900 38 3470120101 6 3470154200 36
3020205200 34 3450185700 14,16 1|3450313300 2 3470120105 8 3470155100 12
3400118800 2 3450185804 14,16 1|3450313400 2 3470120800 6,8 3470155200 36
3400242300 12 3450215104 18 3450321200 1 3470120900 8 3470155901 12
3450123400 6,8 3450216900 18 3450322600 1 3470120904 8 3470156001 12
3450123500 6,8 3450241200 | 24, 28, 32 ||3450322900 1 3470121000 10 3470156104 12
3450123600 6,8 3450243210 | 22, 24, 26 ||3450335400 6,8 3470121005 10 3470156200 12
3450123800 6,8 3450243210 28,32 ||3450351400 2 3470121004 10 3470156300 12
3450140700 10 3450243220 | 22, 24, 26 ||3450351500 2 3470121300 10 3470156801 12
3450141010 10,38 1|3450243220 28,32 |[[3450351505 2 3470122700 6,8 3470156901 12
3450141020 10,38 |[3450243230 | 22, 24, 26 ||3450352800 40 3470122700 6,8 3470157300 12
3450141030 10, 38 1|3450243230 28,32 |[|3450354600 48 3470122701 6,8 3470158600 36
3450141200 36 3450243240 | 22, 24, 26 |[345060410A 42 3470122800 6,8 3470159004 36
34501532A1 36 3450243240 28,32 ||345060410B 42 3470122900 8 3470159104 36
34501532A2 36 3450243250 | 22, 24, 26 ||3450712005 46 3470122901 6 3470180100 14
34501532A3 38 3450243250 28,32 |[|3450740300 | 24, 28, 32 |{3470123700 6,8 3470180103 16
3450153281 36 3450243260 | 22, 24, 26 ||3450911500 48 3470124100 6 3470180500 14
34501532B2 36 3450243260 28,32 |[|3450911700 48 3470124600 6 3470180502 16
34501532B3 38 3450243404 | 22, 24, 26 |[3470110401 2 3470124700 6,8 3470180700 14
3450156300 12 3450243404 28,32 |[|3470110501 1 3470124800 6,8 3470180703 16
3450157500 12 3450245004 | 22, 24, 26 |[3470110801 2 3470125100 6 3470181400 14, 16
3450158300 36 3450245004 28,32 |[|3470111000 2 3470125200 6 3470181403 16
3450158410 36 3450255700 38 3470114501 2 3470140100 10 3470181801 8
3450158420 36 3450257000 38 3470114503 2 3470140400 10 3470181802 6
3450158430 36 3450257001 38 3470114504 2 3470140500 10 3470181804 8
3450158440 36 3450257101 38 3470114700 1 3470150702 12 3470181805 8

53



Q. CSA-3470 ,& 5] % * 5ia% 2t | #cstpe  NUMERICAL PARTS-LIST

F R T [F 5 FH |F 5 R TH |7 A5 T i
PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE
3470181806 6 3470240903 30 3470245606 34 3470316401 20 3470605705 42
3470181804 8 3470240904 34 3470245700 | 24, 28, 32 ||3470316505 20 3470605706 42
3470181808 6 3470242000 30 3470245800 | 24, 28, 32 ||3470316600 20 3470605800 42
3470181901 8 3470242001 22,26 ||3470245900 | 24, 28, 32 |{3470316700 20 3470606200 | 12, 22, 26
3470182000 8 3470242004 34 3470255300 38 3470316800 20 3470606200 30, 34
3470182300 14 3470243702 26 3470256000 38 3470316900 20 3470622005 42
3470182500 14 3470243703 22 3470256001 38 3470320100 1 3470622006 42
3470182502 16 3470243704 28 3470256200 38 3470320500 6,8 3470622105 42
3470182602 16 3470243705 26 3470256201 38 3470320700 1 3470622106 42
3470183000 14,16 1{3470243706 22 3470256500 38 3470321100 1 3470622205 42
3470183003 16 3470243711 24,32 ||3470256600 36 3470321300 1 3470622206 42
3470184600 14,16 ]{3470243712 30 3470257100 38 3470321400 1 3470622305 42
3470189300 14 3470243713 34 3470257600 38 3470321500 1 3470622306 42
3470189600 16 3470243715 30 3470257700 38 3470321700 1 3470710100 8
3470189800 48 3470243716 34 3470310100 20 3470321800 1 3470730105A 38
3470190100 10 3470244100 | 24, 28, 32 |[347031010A 20 3470322000 1 34707301058 22, 26
3470190105 10 3470244200 | 24, 28, 32 [|3470310305 20 3470322100 1 3470730105C 12
3470190600 10 3470244300 | 24, 28, 32 ||3470310500 20 3470322605 1 3470730205A 38
3470190700 10 3470244400 | 24, 28, 32 ||3470310800 20 3470323900 1 3470730307 30
3470191000 10 3470244501 24, 28, 32 (|3470311500 20 3470324000 1 3470730309 34
3470204101 34 3470244600 | 24, 28, 32 ||3470312200 20 3470339001 1 3470740500 38, 42
3470215301 18 3470244700 | 24, 28, 32 ||3470315200 20 3470352105 40 3470740501 38, 42
3470215501 18 3470244800 | 24, 28, 32 ||3470315400 20 3470352200 40 3470757100A 42
3470215605 18 3470245000 | 24, 28, 32 ||3470315900 20 3470352300 40 3470757500 42
3470215901 18 3470245301 22,26 |[|3470316005 20 3470353600 40 3470757510 42
3470216000 18 3470245304 30 3470316100 20 3470353900 40 3470757511 42
3470216400 18 347024530C 34 3470316205 20 3470605300 42 3470830100 1
3470240700 | 24, 28, 32 ||3470245400 22,26 |[|3470316300 20 3470605310 42 3470860104 22, 28
3470240805 | 24, 28, 32 |[3470245402 30,34 [|3470316305 20 3470605400 42 3470860120 32
3470240902 22 3470245600 | 24, 28, 32 [|3470316306 20 3470605500 42 3470860304 22, 30
3470240902 26 3470245605 30 3470316400 20 3470605600 42 3470860704 22, 30

54




Q. CSA-3470 ,& 5] % * 5ia% 2t | #c¥tpe  NUMERICAL PARTS-LIST

F R T [F 5 FH |F 5 R TH |7 A5 T i
PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE
3470860902 22,30 |[[5100315300 4,20  ||BN374213B 8 M300610405 46 PC1047-0A 2
3470861006 22 51003155T0 1 BN374213C 8 M300610805 1 PC1053-0A 2
3470861007 30 6220114400 2 BN374213D 8 M300611605 1 PC1063-0A 2
3470861008 28 815018130001 | 14,16 |[BN374213E 8 M300611705 42 PC1076-1A 10
3470861404 22,30 ||81501853T1 14,16 ||BWRBH5-R 22, 26, 30 [[M300620305 1 PC1758-0A 18
3470861600 22,30 [[AT000-0A 48 BWRBH5-R 34 M300620405 1 PC4181-0A 36
3470861700 22,30 [[AT001-0A 48 ES2219-0A 2 M300620505 1 PC4182-0A 36
3470861900 22,30 [[A7010-0A 48 £S2220-0C 2 M300620605 1 PC4183-0A 36
3470862100 22,28 [|AT010-1A 48 £S2226-0B 2 M300620705 42 PC4185-0A 36
3470862200 22,28 [|AT010-2A 48 HT7151-0A 48 M300620805 1 PC4185-1A 36
3470862300 22,28 [|AT012-0A 48 HB1025-0A 2 M300620905 1 PC4186-0A 36
3470863100 34 AT012-1A 48 HB1086-0A 48 M300621005 46 PC4190-0A 36
3470863104 4,34 [|AT012-2A 48 HB1088-0A 48 M300621105 1 PC4192-0A 36
3470863200 34 AC4413-0A 24, 28, 32 |[INDPx17-14 10,48 ||M300621205 1 PC4193-0A 36
3470863204 34 BB5204 8 INDPx17-19 10,48 ||M300621605 1 PCA271-0A 38
3470863300 34 BB6004VVNR 8 J7050-0A-A 48 M300622005 1 PCA272-0A 38
3470863600 1 BB6004ZZNR 6 M1600 6 M300675106 1 PC6030-0A 2
3470863700 34 BB625ZZ1 1 M300600805 1 0AGM081503 14,16  [|PC6031-0A 2
3470911800 48 BB6304ZZNR 6 M30060080A 1 0ASC081904 16 PC6032-0A 2
3470913700 48 BB690OVVNR 14 M300600904 1 0ASC152807 6 PC6049-032A | 22, 24, 26
3470914005 42 BB6901VV 14 M300601100 46 0AVC101425 6,8 PC6049-032A 28, 32
3471146500 12 BB-69477Z-] 10 M300601105 46 0BS00080 36 PC6049-0H 22,24, 26
3500185404 14 BB-698VV 10 M300601400 46 0PP0058190 16 PC6049-0H 28, 32
3500185804 16 BB-698VV-J 16 M300601501 46 OPP0088190 16 PC6050-0A 24, 26
3500257300 38 BBFL698LLB 10 M300602904 1 0PP0357350 6 PC6051-0A 38
3815320900 1 BB-L740Z% 20 M300603204 1 0PP0457350 6 PC6062-0A 38
3815322400 1 BNO71010 10 M300603304 1 0PP0730300 16 PC6106-0A 14, 16
4710320400 1 BN081210 14,16 |[M300603500 1 PC1013-0A 2 PC6110-0A 22,24, 26
5100140900 10 BN101313 16 M300603604 1 PC1020-1A 2 PC6110-0A 28, 32
51001901LC 10 BN303513 6 M300610105 1 PC1021-0A 2 PCO111-0A-W | 22, 24, 26
5100311600 2 BN374213A 8 M300610305 11 PC1026-1A 2 PC6111-0A-W 28, 32

55



Q. CSA-3470 ,& 5] % * 5ia% 2t | #cstpe  NUMERICAL PARTS-LIST

F R T [F 5 FH |F 5 R TH |75 T i
PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE
PC6113-0A 22, 24,26 (|TLA030 48 WH210014 16 ZMB03001 34 ZME04005 20, 44
PC6113-0A 28,32 [|TLA040 48 WH210024 16 ZMB03003 10 ZME04006 12,22, 26
PC6118-0A 22,24, 26 [|TLA0S0 48 WH210025 16 ZMB03004 2 ZME04006 30, 34
PC6118-0A 28,32 ||TRB09x10 48 WH210026 16 ZMB03011 38 ZME05002 42
PCT150-0A 48 WA030020 34 WH210027 16 ZMB03012 36 ZME05004 1
PCT152-0A 48 WA039001 42 WH210028 16 ZMB03025 34 ZMG04058 12
RB200060 1 WA040007 20 WH212001 14 ZMB03502 1 ZMG04059 42
RB200170 20 WA040010 22, 24,26 [[XA300360 40 ZMB03504 1 ZNMG04087 20
RE000030 14,16 {WA040010 28,32 ||XA300630 40 ZMB04007 40 ING04117 24, 28, 32
RE000040 4,18 ||WA040013 4,14, 20 ||XB103002 40 ZMB04009 2,14, 16 [|ZMG04119 34
RE000070 24, 28, 32 [|WA040013 42 XB104001 40 ZMB04009 38, 40, 42 ||ZMG05033 12
RE000070 36 WA040037 2 XB108004 2 ZMB04011 1 ZNMG05034 18
RE000090 20 WA049006 48 XB308001 8 ZMB04016 2 ZMG05035 18
RU010100 40, 42, 46 ||WA050003 24, 28, 32 [|XB318004 20 ZMB04022 30,34 ||ZMG05036 12
RU20UC-4 42 WA060017 48 XB400053 40 ZMB04025 2,4 ZNG06031 12
RU25WS-3NS 1 WA069001 36,38 [[XB400071 14 ZMB04030 2 ZNMG06032 12
RU25WS-4NS 1 WA069005 48 XP300370 40 ZMB04068 2,4,12 ||ZMH03001 20
SEC1900400 16 WA080006 24, 28, 32 [[XP300450 40 ZMB04068 18, 22, 26 ||ZMH04001 16
SEN0650600 8 WA080013 1 XP400100 2 ZMB04068 30, 34, 42 ||ZMH04003 6
SEN0700700 2 WA080026 10 XP800430 48 ZMB04069 20 ZMH05001 1
SEN0750350 14,16 |[WA099008 24, 28, 32 [[YA020100 2 ZMB05003 42 ZMH05002 12,14
SEN0850600 2 WARN000102 2 YA079310 1 ZMB05005 8 ZMH05003 4,6,8
SEN1050500 2,4 WARN000500 2 YD020006 48 ZMB06002 2 ZMH05006 10
SEN1250400 2 WARN000500 1 YD040014A 6,8 ZMB06007 10, 14, 16 ||ZMH05023 24, 28, 32
SEN2100900 2 WARN000708 1 YD060028 12 ZMB06018 6,8 ZMH06003 6,8, 14
STEZ00015C 1M WB040003 16 YR000040 20 ZMB06025 1 ZMH06003 16, 38
STEZ000170 48 WB051001 2 ZMA03006 20 ZMC03004 8 ZMH06005 6,8
TC06005200 20 WB080002 1 ZMA04003 1 ZMC04008 34 ZMH06006 10, 14, 28
TC07008200 10, 16, 24 |{WH137001 8 ZMA04005 6,8 ZMC04027 22,24, 26 ||ZMH06006 32
TC08008200 28,32 [|WH209022 14 ZMB02010 14, 16, 40 ||1ZMC04027 28, 32, 38 ||ZMHO06007 8
TC08009200 14 WH209022 16 ZMB02012 42 ZME04004 11 ZMH06008 12, 14,16

56




Q. CSA-3470 ,& 5] % * 5ia% 2t | #c¥tpe  NUMERICAL PARTS-LIST

F R T [F 5 FH |F 5 R TH |7 A5 T i
PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE |PARTS NO. | PAGE
ZMH06008 24, 38,40 [|ZML04001 12 ZSB11022 36 ZSL12004 48
ZMHO06010 20 ZML04003 20 ZSB11029 22,24, 26 ||ZSN16004 2
ZMJ03005 42 ZML04012 1 ZSB11029 28, 32,48

ZMJ03027 42 ZML05001 12 ZSB11043 22,24, 26

ZMJ04001 20, 22, 26 [|ZML05002 22, 26, 30 [|ZSB11043 28, 32

ZMJ04001 30, 34, 36 [|ZML05002 34 ZSB11082 38

ZMJ04002 24, 28, 32 ||ZML06001 12,48 ||ZSB11114 1

ZMJ04002 38 ZML08001 1 ZSB12143 24, 28, 32

ZMJ04005 12, 22, 24 1|ZML12005 14 ZSB15005 2

ZMJ04005 26, 28, 30 ||ZMQ02504 20 ZSB28003 16

ZMJ04005 32,34  ||ZMQ04014 16 ZSC06011 22,24, 26

ZMJ04008 20, 24, 28 ||ZMQ05022 2 ZSC06011 28, 32

ZMJ04008 32,40  ||ZMQ06003 38 ZSC11009 36

ZMJ04012 38 ZMR04002 2 ZSC11036 36

ZMJ05001 24, 28, 32 [|ZMT03007 46 ZSG09037-A | 22, 24, 26

ZMJ05002 24, 28, 32 ||ZMT03009 48 ZSG09037-A 28, 32

ZMJ05004 6,8 ZNT03019 42 25609063 22

ZMJ05007 24, 28, 32 ||ZMT04006 46 25609064 22,30

ZMJ05012 24, 28, 32 [|ZMT05003 46 25609093 30

ZMJ06002 12, 22, 26 ||ZSA08003 36 ZSG11062 48

ZMJ06002 30, 34, 36 [|ZSA11009 6,8 ZSG11095 22, 26, 30

ZMJ06004 6,8 ZSA15021 36 ZSG11095 34

ZMJ06011 10 ZSB06006 22,28 ||ZSH16001 38

ZMJ06021 48 ZSB09010 22,30  ||ZSJ12006 14, 16

ZMJ08002 1 ZSB09014 10 ZSK09005 10

ZMJ08010 1 ZSB09020 1 ZSK12028 48

ZMJ08013 6,8 ZSB09024 2 ZSK16036 22,24, 26

ZMK08006 1 ZSB09040 22,24, 26 [|ZSK16036 28, 32

ZMK08018 6,8 ZSB09040 28,32 [|ZSL09001 2

ZML02001 20 ZSB09044 22,30 |[|ZSL11007 1

ZML03003 20 ZSB09050 36 ZSL11011 48

57



INTEGRATED STYLE EXCLUSIVE PARTS

— S

R. CSA-3470AD-5-APM

3470950100

——3470950050

\_~2d—7MBO404E

3470950040

3470950010
3470850110

ZMJ05016

/MJ05016

SEN1250400

3470950020

X3470110206

ZMBO3007 —&_

EN1250400

3470950110
%ﬁ

1513}



